djamato

ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED TOP FEEDING
CYLINDER BED CHAINSTITCH MACHINE

WITH
TOP COVER THREAD SEWING MECHAN|SM

MODEL & DEVICES
VCU3 711

—UT—UT—-A22—UT—A24—UT—A24/ST2-A—

No . 2



CONTENTS

MISCELLANEOUS COVERS(1)
" " (D

MISCELLANEOUS THREAD EYELETS
MISCELLANEOUS EYE GUARD, FINGER GUARD & BUSHINGS -
MAIN SHAFT DRIVING MECHANISM
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM - -

NEEDLE BAR MECHANISM
PRESSER FOOT MECHANISM
SPREADER MECHANISM -

TOP FEED VERTICAL MECHANISM

TOP FEED ROCKER MECHANISM
TOP FEED DIFFERENTIAL MECHANISM
LOOPER DRIVING MECHANISM
FEED DRIVING CONTROL MECHANISM
. NEEDLE GUARD & FEED DRIVING MECHANISM

KNIFE DRIVING MECHANISM

MISCELLANEOUS SUCTION PIPE -

LUBRICATING MECHANISM(1)

1" " (2)
€ °UT" DEVICE(1)
¢ n o ()
o v n o (3)
® n o (4)
& UT-A22", “UT-A24" DEVICE(1)
& " " n (D
& 1" " o (3
® v " o (4)

EXTRA PARTS

THREAD STAND & SUPPORTING BOARD

WARNING LABEL
LIST of MAIN SPARE PARTS
I NDEX

oooooooooooooo

--------------

oooooooooooo

----------------

...............

................

------------

------------

oooooooooo

oooooooooooooo

...........

.......

--------------

nnnnnnnnnnnn

--------------

--------------

...................

-------------------

-------------------

ooooooooooooooooooo

............

............

............

............

-------------------

--------------------

..........

-------------------

--------------

.......................

= IR
HIN—BAER() - - e - 1
" (2) ....... yi
%ﬁg% .......... ]
CTAE-F, 7/ B-KRUTYYIEE - - - 4
TohgsE . - - - .. . ... 5
C EEERUSRBUME - - - - 6
SHERHE . . - . . . . . .. 7
TS - - . - . . . 8
B SRI— B - - - - - 9
EEY LT - - - - - 0
EREURTREE - - - - - g
EREYEBEE - - - - - - 12
—y \Q%*ﬁ ......... ] 3
Ak U AN - - - - - - - 7
HEoRUEY M- - - - - 15
AR - - ... 16
WAGERAE - - - - - - - 17
o) - oo - - - 18
R R 19
UTTEEE() - - e e - - 20
oo (1) - e e e e e 21
v (3 - e e e 22
" " (4) ........ 21
“UT-A22", UT-A24TEEE (1) - 24
7 Iy u (2) -125
7 " v (3) - 26
I/ i n (1) - 21
STI-ATEE - - - - - - 28
SR, =5 @ a8 & 5 & 79
FIARUBI - - - - - - 10
%g-—;.f{)!, ......... 11
FEHMBYRL - - o 32
FHls v rRe G @ E.a § § 13



s X ) A HOORTS

L@n—/)2$mWMH1munuwrﬂIMLm%%ﬁ%Tthr47zb%¢mLf
A% A

EHEI~CHEREFVELTHL T ET,

HEW~HEBEEZRBEL TWET,
ﬂ—vﬂzbK%ﬁéhfwéﬁ§~®¢%mm@X%%XE%§bLfm§%°

3

L ] HIIIEI(D/\—‘/ )X Mciﬂ/“f AEEE%#’LK"‘Bm%%bL'@\Eﬂ“
[ JNIXIBParts No. BRURIHEHOEIR

& FEONSN—Y )X ML T, SEE Mént%mﬁo%rw%ibbrwi#o

RRITXOBEDITE

% ZOA—=Y YR MIERENTWDWEE T EXOBRIX. Parts No. (FlZ X, 3100026)
CREVLET,

vr 0063011 mBi4 0. 0068011 it68011 TIHEXTX Vo

Yo Po— A HETORBBEELESRRALET SN,

B, ZON”A—YV I A NOEREEHIL, BRIV EFINIEELLY ETOTIT
AT EWN,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VCU3711-148L-D(156L-D,
1641-D) .

The items from No.l to No.l9Y contain the standard model.

The following items included No.20 contain the Devices.

The dimension of Collar on this Parts List shews Inside diameter X Qutside

diameter X Width.

[ ] means th1s part is changed from the preiloﬁs Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

€ nmeans this part and model is added te the previons Parts List.
How to place an:order for the parts
v¢ When placing an order for the parts from this Parts List, please clearly state

the Parts No. (e.g.3100026) which you require so that we can deliver the correct
parts to you. -

Y¢  When the Part No. is “0068011" , please place an order for the part by showing
“0068011" or “680117.

<% When ordering Vinyl Tube, please inform us of the Part No. and the length.

This Parts List is subject to change without notice.



MISCELLANEOUS COVERS(1)

Ref.
No

OO OO = O W oW OO DD =

Ty

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35
36
317
38
39
40

Parts
Na
3100026
110045
3100027
0068011
0020759
390069
3160017
3160011
120027
009748

130020
3100207
0093864
3160014
130001
110007
3160012
3160013
110048
190037(190020]

110060
390159
3160008
3160009

Description
Top Cover
Screw(M4-0.7x12)
Top Cover Gasket
0il Sight Window
Top Cover Seal Plug
Brand Name Plate(76.5)
Top Cover (Right)
Top Feed Dog Bracket
Screw(M4—0.7x25)
Screw(M4-0.7x12)

Screw(M4-0.7x8.3)
Pin(5 X 12mm)
Head Cover Seal Plug

Head Cover(Lower) Unit
Screw(M2.5-0.45X6)
Screw(M2.5-0.45X%86)
Head Cover
Head Cover Gasket
Screw (M4-0.7X%10)

Screw(M4-0.7x13)[M4-0.7x8]

Screw (M4-0.7x4.8)
“VYCU” Emblem

Bracket Cover = = + =« « « « « &

Bracket Cover Gasket

-----------

ooooo

---------

-----

.......

-----

ccccccccccccccccccccccccccccccccccccccccc

390067
3100040
3100041
3100042

160000

3100043
3100044
000924
3110160
110041
0094201
110012
3100046
300101
170002

% Ref. No. 41 to 54

Brand Name Plate(106)
Side Cover Hinge
Side Cover Hinge Gasket
Side Cover Hinge Pin
Screw(M3-0.5%3)

Side Cover
Side Cover Gasket

Seal Plug(Rubber) « = « « « « -

Cloth Plate
Screw(M4—0.7x8)
Cover Latch Spring
Screw(M4-0.7%35)

Side Cover Hook « = * = + « =« =

Conical Spring Washer - -
Screw(M4-0.7x5)

See the following page.

-------

----------

.......

oooooo

H—EERA) 1
Amt .
W A Req.
B I 1
(T s 5 6 ok @ W 4 g 13
o0 e Ca ST Sl 1
A ANVEERIE » « « 0 o . 1
B o v e w w w s 9
GEMRE + » o » vowm e m o v s 1
J_j_]‘;{-_(ﬁ) ........ 1
E#EYETTr vk e !
RS ¢ v o e e e e 4
PfiE s mmmmmom o & = s 9
RS o v o o e e e e e |
B s o o9 W N e e e § 5 8 9
SEEE © o e e e e e s 9
~y RBARA—(TF)GEL) » « + -1
Pis s i e o m w A B 9
150 SV NI I I IR ik
A RHst— e 0 0 0 00w ]
g ERA—aRgRr e 8 0]
ﬂ.‘;‘f\“/ ........... 5
11‘.*2‘/’ ........... 1
FEews a3 845 33 9
VCU T Ahe o v 0o 1
F Iy AL & 8 & 5§ 1
Ty bAR—RyF - -]
BIAR « ¢ « o o e e x4 e s 1
1 e AT R N |

- E S A SR A IS S |
A ES FAC VS IR |

11 S A 1
X /8— .« o o v 0 o 1
G B A S R
SERR (L) ¢+ v e e e e e 1
2-Fitay R RN ERRE 1
- A 2
HR—F 5 F )RR e ¢ v o - s 1
1 S A 1
BWREXAAN—T v e s o - 1
.m,{*g\yg/,\, ....... 1
R = o o s e e e e e 1






MISCELLANEQUS COVERS(1)

Ref. Parts
N Na
41 3100004
432 3100005

44 0020144
45 110013
44 0020137
47 005075
48 340000
49 120016
a0 4109403
51 2049401
52 000726 Rivet
53 3110185
54 006233

(&) AR E2EESCOBRII#EL (F—o0n
Note : Order for Model Plate must be acc
symbols of gauge and devices).

% Ref. No. 1 to 40 «---

Description
0il Reservoir
0il Reservoir Gasket
43 0020143 Magnet
Magnet Holder
Screw(M4-0.7x38)
Drain Hole Seal
Screw(3/8-24x8)
Machine Frame Supporting Bar
Screw (M8—1.25x%20)
Model Plate (See the below)

Serial Number Plate

Supplementary Cfoth Plate - - - -
Screw(M3~0.5%5)

* See the preceding page.

----------
oooooo
-------------
----------
--------

ooooooooo

oooooooo

.......

-------

--------------

........

H Bk (1)
fila 4

Hﬁ .........
HMESNRyEy 000
‘%"7%? e o o v 0.
wTFRy M. - -
BRS¢ ¢ v v 5 6 o 0,
HEXF ROy . .
HEXRT + v 0 v o

RLE, MHREBES)YBMLE TN,
ompanied by model designation(including






MISCELLANEOUS COVERS(2) Hh A —B®% D) 2

Ref. Parts Amt .
No_ No Description i 4 Req.
| 3100022 Cloth Plate(Large) =« + « = - « ZOATFL—F(K) + » « - 1
2 120009 Screw(M4d—0.7X12) « « « « « « « B e v o o » 2 & 200 5
3 3110162 STide: Bayems » » = » & 5 % o o = WU « v v 55 5 6 5 w5 1
4 3100020 Crank Chamber Cover = - =+ « « « - FTHHNR— o v e 1
5 3100021 Crank Chamber Cover Gasket « + + FHH N N—Ro X1 v « v o . 1
6 130003 Screw(Mfl—O.TXT.B) ....... lt*“j ........... 7
T 0093864 Seal Plug= = « » = « « = &« & % & =7 I O S 4
8 3100006 Seal Plug ............ E‘é’-‘ ............ 1
9 0020759 Seal Plug « = » « =« 8 % 3 5 3 3 S E P S 1
10 .........................................
11 .........................................
12 3100113[3100070 JNeedle Bar Guard =+ =« « + + « « - FHENT— R« « « « « <« . 1
13 3110014 Supplementary Slide Cover - - - - V@b - + -« « « - - 1
T @ imiim w0 o % % % mo e kB & F R 9§ B RS SRS 8 R R B e
15 3110166[3110163Stitch Plate Support =« « « « - - SRR+ 0 0 0 e e 1
16 110041 Screw(M4-0.7x8) - « « « « - - . IERY « o v v e e 2
17 000651 Knock Pin« « « « « « « « « v o« & A TEL » e a0 000 1
18 3100050 Feed Regulating Push Butten: « - 7y adR¥ ¢« o o o . 1
19 3100051 Feed Regulating Push Button Spring vy ¥ 2R Z U Nx - - « ¢ ]
20 0033024 Retaining Ring =+ +« = = » « « « AR YT e o o v o0 1
21 3100053 0il Defender « « + + = « « « - WBRS « o e e e e e e 1
22 110012 Screw(M4=0.7X5) =« « « « « « « . 155 3 2 T w8
23 190005 Screw(M4-0.7TX5) + « « =« « « « . NAERPI R o« o 0 0 0 . 9
24 .........................................
925 000015[100001] Nut = « = = = = = « « « « » « « . Jesp hod v i om w55 & 5 4 1
26 3100030 Front Cover Hinge - - - - « « + - HIBRX A N—b P e o o v s 1
27 110016 Screw(M4—0.7X14) « « - « « « « . IERY o 0 v 0o e oo 2
28 3110010 Front Cover(Lower) =« « » + - « - BB AN—(F) + « = « + » 1
29 170001 Screw(M5-0.8x8) - « « - - « . . IERY « o oo 000 a e 1
30 300100 Conical Spring Washer - - + - - - MART o0 oo o o e 9
31 160001 Screw(M4—0.TX4) =« « « « « « = & IERY ¢ v v v v v oo e 1
32 180005 Screw(M5-0.8X8) = - = -« « « - . IERY ¢ o v v 000 e o 1
33 110045[110031] Stop Screw(M4—0.7TX12)[M4-0.7X12] R RO F R « « « o « & & 1
34 0094201 Cover Latch Spring =« « - - « - - HAN—FF/NFR e o s o o o 1
35 3110161 Front Cover (Upper) =« « « » « « BiBEF D R—(E) - » « « « 1
36 130002 Screw(M3=0.5X6) = « « « « « o« IERT o v e e e e e e e 2
37 3110012 Upper Knife Adjusting Lever Cover b X RFHEHIL S—H A— . .« ]
38 000014 Waslir s s o o w5 @ % 0w ¢ & R R 3
39 110002 Serew(M3—0.5X5) + + + « o o o i T LR R 3
40 3110070 Edge Guide(Left) = - = = « - « . BH(E) » v ¢v 000 o s s 1

% Ref. No. 41 to 61 «++»- See the following page.






MISCELLANEOUS COVERS(2)

Ref. Parts
N N
41 3110072
42 004182
43 000538
44 110008
45 3110108
48 000538
47 110009
48 3110115
48 000535
50 000644
51 004358
52 3110073
53 110043
54 2100265
BE. & & ¥ ¥ § % ¥ @
56 160007
5] & « « 4 s s s A
B » » = v & w @ =
59 110013
60 3100034
61 110101

% Ref. No. 1 to 40 <+«

« See the preceding page.

H A —B& (D) 2

Amt .

Description i £ Req.
Edge Guide Chip» = « « « « « - « FRFO S - s £@]
Screw(3/32-56X2.5) » + « « - - & [T 1
Washer - - « » « + Mo s e e AR T 1
SEfEW(M‘l_O.?X.E.‘i) o e e e A _[hﬁ%? & 4 & & s = = s % = 1
Fabric Guide Holder » « « « « « « THARR = = oo o0 v 1
FWasher « + + « $ e e 4 e e T/ % . - -4
Screw(M4—0.7X8) + = « « « « + & P L R NI 9
Fabric Guide « = + « « « « « « CHHT AR - = oo 0 o a0 1
Washer = » + ¢« o+« « s o« o o o & TUFe v o o 0 s a0 o ]
Spring Washer - - « - - . . v e AT TGS e v 2
Screw(9/64-40%x5.6) « « « - - - - ERY v v v e e 2
Fabrie Gu]_de (nght) SN e ﬁjj’,gr F(;E) ......... 1
Screw (M4-0. 7)(14) -------- RS« v v e o wow e el
Spager + ¢ ¢+ - o - R e S P 9
Screw (M6- 1><5) --------- Fe S IR bBES 1
Screw(MA-0.7X8) + + = ¢« ¢ o ¢ ERP e 0 000 e 0w . w4
Supplementary Tension Disc Cover ANGFMA/A— - « + « - - - 1

Screw(M3=0.5X3) « « ¢ « « « & W T NP

--.Ilttz






MISCELLANEDUS THREAD EYELETS FIEMEF 3
Ref. Parts Amt .
‘Na Mo Description ) % Req
1 0024084[ 0093863 JThread Tension Spring Cap+ « + « 2T F A AxF vy A (L) - - -5
2 0030255[0090814 |Tension Spring(Needle Thread) « « RFL N5 (@FHK) » « « « + » 3
3 0032952[3100086 JTension Spring(Top Cover Thread) RFaTF Sk (ffiV R) - « - - - 1
4 0032952(0090847 JTension Spring(Looper Thread) + « BRI F AR (L —23%) « » + + 1
5 0090071 Thread Tension Spring Retainer -+ AWM TAARXF¥ v 7 (F) - - -5
6 000177 Holl o 8 9 P OF W 8 HHE § i s yE e B G E £ 8 5
7 0031111 Tension Disc = = = = = « = « « & by || SR I 10
8 290029[009835] Tension Post « « ¢ ¢ « « « « . . HReFTH -+ - -0 e B
9 0090812 Tension Post Ferrule - « « - - - LR EAEL - - v 0 - - 5
10 3100075 Tension Disc Separater =+« - + - - HREBAML ¢ ¢ o0 e e 1
11 0090856 Tension Disc Eyelet « « « - - - - ST RE - - - - - - . 5
12 0090807 Thread Lead—in Guide - + =+ = « = Ml -ERE - . 5
13 3100074 Tension Post Support =« « « - - - RAATHE - e e e 1
14 110013 Screw(M4-0.7x8) =« « - « « « « . 1o S A R 6
15 3200048 Top Cover Thread Eyelet (Left) - ﬁﬁ)ﬁ‘lﬁ(?ﬁ) """""" 1
16 110009 Screw(M4—0.7X8) =« « « « « « « IERY = o o s e e e e e e By
17 0093556 Looper Thread Eyelet (Long) = RATEEE) « v e - 1
18 3100088 Supplementary Tension Spring -« « /DEBTF/3% « « « + « o+ ¢ & 1
19 3100085 Supplementary Tension Disc(Lower)/NaAFIL(TF) = « =« « = = « « 1
20 3100084 Supplementary Tension Disc(Upper)/NgFML(LE) « » « ¢« « « 1
2] 170004 Screw(M3-0.5%X9.6) =+ + « « » « | S R 1
22 3100076 Tension Disc Guide - =« « « « « = INEFIAEFAR - -« - - - 1
23 110054 Screw(M3-0.5X3.5) = - « « « - -« HERY = o v v s e e e e 1
24 3100083 Looper Thread Guard - « - - - - - =B H—F e e 00 0. 1
25 110101 Screw(M3—-0.5X3) « « « « o o - IERY = o v e e e e e e e 1
26 3100082 Looper Thread Eyelet (Center) W= NRE ) « o 0o e 0 1
27 110100 Screw(M3—0.5%6) =« « » « + « « AERTP ¢ 0 0 s e e e e e 1
28 0020119 Thread Eyelet Pipe(Short) - - - - R XA 7G5 - - « - - - 2
29 0093528 Thread Eyelet Pipe Stay -+ « - - - HREARATHT o0 00 2
30 000532 Woshop = » 5% 5 @@ & 2 ¢ % ¢ & e s s s S E R E ¥ 8 9
31 004353 Screw(9/64-40XT) « = = « « ¢ - IERY ¢« o v 0 v 0 s v e 0 2
32 0063104 Thread Guide Plate =« « « « « « RERT - - -0 - e 1
33 3200047 Top Cover Thread Eyelet (Right) -#EVA®GHE) - - - - - - - - 1
34 000538 washcr ............. U\y\:/.\r ---------- 2
35 000651 Pin(4X10mm) + + + + + » + o o « Pisr e 5 5 s SRR W BRE & 1
36 3100383[3100382]SP Device, Complete Set - = - - - SPEEEGH) - - - - - - - - - 1
37 3100384 3P Container =+ « = » = « « « » » N A A R 1
] T T T T T T T T T O
8 ¥ B A @ BEE & ¥ 8 E R I PHAES B EE L LS EEIEE S OEERE E §
40 3100386 Felt .............. SP?I}I/I‘ --------- ]
% Ref. No. 41 to 57 »=*-> See the following page






MISCELLANEOUS THREAD EYELETS A E R & 3

Ref. Parts Amt .
No. Na Description dh % Req.
41 3100387 Needle Thread Eyelet = = = <« - - GFAIE = » v 0 e e e e e 1
42 350009 Wood Screw(¢5.5%X6) + » - « « « ARPFY = oo v v oo o0 2
43 0090068 Needle Thread Guide + + « = =« « - AT« o v e e e e 1
44 3100442 Needle Thread Take-up Guard « + « €}HR&EYI—FK « « « « « « . 1
45 130003 Screw(M4—-0.7Xx4.5) + « « « « -« - J1 o S A 1
dB, ¢ 8 ¢ ¥ 8 8 F P W E ERE § F ¥ E 8 SN ER PR RS E LT RS R E i e
47 .........................................
48 .........................................
. £ £ F T MR Bl £ x 8 K 5 & M MR ut e e u e & B E 8 & 8 8 e e
N EEEEEE i Y il R R R R R R TN T YT R e
51 3100081 Top Cover Thread Guide - - + - - Y ATEN- - - - - s e e 1
52 0063074 Supplementary Thread Guide - - < /FRAFERIE -+« « « « + » 1
53 001818 Tension Post = = = = « = + « « &« S B N 1
54 0037108 Supplementary Tension Disc =« « «/NGRTFML« « + ¢ « = = = = = 2
55 0035813 Supplementary Tension Spring - -« fiiV RHFSH%+ « ¢« « « « 1
56 000360 Nut ............... -—j—\y i\. ........... 1
57 0024083 @& Tension Spring Bushing + + « - - Fm TSy bEIYIEA - - - -5

% Ref. No. 1 to 40 +---- See the preceding page.






MISCELLANEOUS EYE GUARD, FINGER GUARD & BUSHINGS T4H-F. 74v5f-FRUTy V2 BE 4

Ref.

Na

L0 SO —1 O LN e GO D e

—_

12
13
14
13
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
317
38
39
40

41
42
43
44

Parts Amt .
No Description £ Regq.
3160130 Needle Bar Bushing (Upper) - . ﬁﬁ%fﬁ/aﬂ:) ----- 1
310009 0il Wick(No.2-150mm) = « - « - - FHES « ¢ v v e e e e e e 1
3160128 Needle Bar Bushing{(Lower) - . %]1%7“/:/;:.(‘5’) ------ i
000195 Oil Wick(Ne.4-175mm) =+ = = « « PRI ST |
3160158 Presser Bar Bushing « = « « - + -« Moy vra s oo oo 1
0030291 0il Seal « = = + « =« ¢ o o v A AN = v o e e e e 2
3100100 Spreader Driving Bar Bushing - « fffV A — N7 v a2 - « ]
0063055 0il Seal + = = + » ¢« + « v o« . AN = o 0 o 0 e e 1
3200063 Spreader Driving Shaft Bushing(Left) M)fh—W7yva(k) - - - - - 1
3260064 Spreader Driving Shaft Bushing(Right) MV~ B7yv2(f) « « - -1
3160136[3100108 JFoot Lifter Lever Bushing« « « - Wx¥ X7 v - - - - - 1
0093201 Needle Thread Take—up Bushing (Front) $+%4 V&7 v > = (i) - 1
3100098 Needle Thread Take—up Bushing (Rear)#tR#2 Vi~ v = (§8) - -
3100090 Lower Shaft Bushing(Left) - - - - FTH#7T v = (&) « + « - - 1
3100091 Lower Shaft Bushing(Right) « « « Fdh7 v a2 () - - « « « » 1
3100094 Differential Feed Bar Shaft Bushing(Left)RiE V&~ v ¥ = ()1
3100085 Differential Feed Bar Shaft Bushing(Right)'ﬁl’TiﬁU%7"‘?:‘/1(5)1
3100096 Feed Bar Lift Shaft Bushing(Left)2%V FF#h7 v = (&) -
3100097 Feed Bar Lift Shaft Bushing(Right) ¥V LFd~7 v = (45) - 1
3100006 Seal Plug« « « « « = « « + + « & ﬁ& ............ 2
3100092 Looper Driving Shaft Bushing(Front) A — @7 > 2 @) « » - 1
3100093 Looper Driving Shaft Bushing(Rear) ~— @7 v = (§8) - - -1
3150020 Adjusting Screw Bushing - - + - - BIE VAR Tz e o o 1
3160164 Foot Lifter Lever Bushing (Right) x4 7> 2 () » « -1
0020052 Soil PIGg ¢ 5 # 3 & S bt v & s G A 1
3160022 Top Feed Shaft Bushing - - - - - J:;?é) BT /g e o 0 s 0 2
3160023 Vertical Motion Shaft Bushing (Right) Ei¥V FT#h7 v = (F)1
3160024 Top Feed Rocker Shaft Bushing (Right) X VaETEE#T v = (FH)1
3160027 Adjusting Shaft Bushing - - - - - Rtk v = - e - 1
0032684 011 Seal = * « +« « « = « & + « yj-,fﬂ,-;‘/._ﬂ, ........ 1
3160025 Rocker Drive Shaft Bushing(Left) RitkBREhEhT v = (&) - - - |
3160026 Rocker Drive Shaft Bushing(Right) RiZEESEE 7~ =2(H) - -1
3100006 Seal Plugv « ¢ v 5 s # 4 5 « ww N 1
0020051 Seal Plug« » « = * » o o + o o « 1 - A T 1
3160129 Needle Bar & Needle Bar Bushing, C. Set $H&E-#HET v o = ()1
0065340 Needle Bar =+ + = = « « » « » « = BHEE - v o v e v e e 1
3160144 Finger Guard - - - <« « « « « « & TAVHT—RK v oo o v 1
170010 Screw(M4—0.7X4) =+ « « « « « o IERY « o v 0 e e e e e 1
300100 Conical Spring Washer - « « « - - MM NET /% e o o 0 o o 1
000669 Washer = = * * o ¢ o + o « « « 4 G B g mom m % % w ow o 1
3900959 Eye Guard = » » » = = » « « = « & PAFeffww & v v 5 5 % » 1
119038 Screw(M2.5-0.45x4.5) « - - - - - LERY = o v o v e e e e e 2
31002?2 CUShiUn ............. 9 uyi/a- :// --------- _[
3160140 @ Finger Guard, C. Set =« « « « « « ZAVHE—FKGEE) » - - - - 1






MAIN SHAFT DRIVING MECHAN ISM

Ref. Parts
Na_Na_
1 3100130
2 160005
3 160007
4 0093089
5 3100128
6 0093090
7 3100132
8 3100122
9 3100127
10 110009
11 3100123
12 3100121
13 160004
14 001107
15 330001
16 3100120
17 000397
18 000304
19 000730
20 3100126
21 160000
22 3100125
23 150000
24 3100263
25 110002
26 000463
217 3100264
28 3100265
29 110027
30 3100262
31 160001
32 160008
33 000234[100003]
34 3100267
35 110026
36 340004
37 3100260
38 3100261
39 3100266
40 000531
4] 3100268
47 110031[110041]
43 3100270
44 3100269
45 170003
46 3100272
47 3100271
48 310093 &

Description
Pul ley
Screw(M6—1x8§)
Screw(M6—1x6)

Ball Bearing(Right) - - - - - -

Main Shaft Sprocket (Lower)
Ball Bearing(Middle)
Lower Shaft (Right)

.....

Oil Pump Driving Worm=+ - - « -

Counterweight (Small)
Screw(M4-0.7x38)

Ball Bearing(Left)
Lower Crankshaft
Screw(M6—1x4.8)
Roll Pin(2X 6mm)

Seal Plug « = « = « « « « + o .
Lower Shaft (Left) = « « « « « «
0il Wick(¢2X1lmm) - « « - - «

0il Wick(2.5X3X60mm)

Seal Plug« = « « = « « « « « .
Collar(14X21x5.5mm) » - - - -

Screw(M3-0.5%3)

Looper Thread Take-up+ - - - -

Screw(M5-0.8x4)
Supporting Plate
Screw (M3-0.5%35)
Laced Wire

Thread Take—up Eyelet (Left) - -

Thread Take-up Eyelet (Right)

Screw(M2.5~0.45%3.5) - - - « .

Supporting Plate Basement - -

Screw(M4-0.7x4)
Stop Screw(M6—1X35)
Lock Nut
Supporting Plate Return Spring
Screw(M3-0.6 X 6)

PIH(3 XSmm) ..........

Basement Shaft
Collar(6x11x5mm)
Cast-off Plate
Washer

Stop Bracket
Screw(M4=0.7X12)[M4-0.7x8]

Supporting Plate Stop - -« -« -+ -
Stop Spring « + = « « « « o 4 .

Screw(M3—-0.5x3)
Basement Cushion
Supporting Plate Stop, C. Set -
0il Wick(No.3-40mm) - - « + « -

--------

----------

--------

------

-------

ooooooo

.......

ccccccc

----------

ooooooo

ooooo

-----------

--------

------------

ooooooooo

s 5
Amt .

h % Req.
T o B 6 2 F 4 os o 1
JJ:*:";/ ........... 4
s PR L 6
R—NA_T YT ()« - - -1
hd i 435 ELEEERE 1
R _T Y27 (1)« « - o]
TMitE) 55 5 m e » ¢ 5 4 1
5, e P A I 1
WNFGUVAGEZARUR) « « « « ]
B e o v o ww v 4 9

R—ARTIT(E) - - - -1

‘F%y-‘jj/,y ........ 1
_U:;‘r\\:} ........... 2
O—LFE2 s o o s 0 o . . ]
gl‘gﬁ ............ 1
Tﬁ(E) .......... 1
£ I PO 4
b= DY T S P 1
E’Eﬁ ............ 1
le;—}-_- ........... 1
HJERY v v v o v o 0. 9
FABEDL - - - - - T
JJ.:/JIQT‘/\ ........... )
B BB - - - - - 1
Jt*f‘j ........... 3
TN CREEHBHIE) » -« -1
jJA;éiE(E) ........ 1
s HARIEEE) - - - v e 1
BT ¢ v 0 s s e e e e e 2
ﬁﬁf«ﬁﬁiﬁ'ﬁ ....... 1
ﬂ:;ﬁ_\‘/ ........... 1
b 3 NE R 45~ 55 A T S 1
=307 A5 > S S T 3
E:‘//\** .......... 1
_ﬂ‘_ﬁ"«} ........... 1
= S 1
mdrj--é? .......... 1
j}ﬁ— ........... 1
;&%W ........... |
Ij:yf/_? .......... 1
;(]\.;,7?-3 ......... 1
_u:;?[;;} ........... 2
BHRA Ry 7+ v o e e 1
BAHRA by 7% - - o !
_lj'_'.*-f) ........... 1
BftRIZyray o v oo 1
CBUEHRA Ry T GR) - - - - - I

. ?H}:E: ............ 1



23



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHAN|SM LFEER U AEY BE 6

Ref. Parts Amt .
‘N Na Description i % Req.
1 3100280 Handwheel » » - - + « « « ¢« v . T N e 1
2 160005 SCTEW(MG_IXB) ......... J}:fi’“‘j ........... 2
3 160007 Screw(M6-1Xx6) - - « « « « « . . ERY < ¢ v v v v e v o 10
1 000989 Handwheel Mark - - - « « « « . . NYRBRAL—N=—2 -« « ]
5 0093090 Ball Bearing - - - » - « « « « . R XT YT e oo 2
6 3100129 Handwheel Adapter » « « - « - - . TETH« « o oo o 00 1
7 0095214 Timing Belt « = « « « « « o« « .. B BT 6 v 5 w0 g 1
§ 3100281 Upper Shaft Sprocket (Upper) - « « <A A=Y (L)« - « - . . 1
9 3100275 Upper Shaft(Right) - « « - - - . R - - e e e 1
10 3100283 Upper Shaft Joint - - - + « « « . el 1
11 160023 Screw(M4—0.7x4) =« « « « « « . . HERSFe & % &6 = & & & b a 1
I wowmwm « 6 v 3 8 @00 GEHEE 5 § & B 5 & a mom e oo 5 ¥ 8 A
13 3160030 Upper Crankshaft ------- Bt P A/ A 1
14 310040 0il Wick(No.3-100mm) - « « - - - e P I 2
15 110012 Screw(M4-0.7%x4) « « « « « « . . EExsS e o v v a % d e om o 1
16 3200226 0il Sleeve = = o v & o« ¢ o - 4 FANVAY—F + o « o o o 1
17 310091 01l Wick(No.4-40mm) - + + - - - « R S PR 1
18 0060057 Retaining Ring + = « « = = « » . LA - - v e e e e 1
19 0093154 Ball Bearing - « « « - « « « . . R RXT Y e oo v vt 2
20 000926 Rubber Seat = « « + = « « « « « . TAPE « « =« ¢« o s 0 0 4 1
21 160004 Screw(M6-1x4.8) =« « « « « « . . TR o v v wie o ww e & )
0F ¢ 8 LAA Bmm v s 5 5 2 % 9 0 momwwwm € ¥ ¥ § 5 & B8 B B EE S E . PR
23 3160041 Connecting Rod - - - « - « - - . HAFEVay R oo oo o 1
24 005071 Screw(11/64-32X14) « « « « « .« . IERT « v e e e 2
25 001174 Screw(9/64-40x10.3) + - - « « - IERY ¢ v v v e v e e 2
26 0095168 Guide Fork « » « « « « = « « o . WUIEA « v o - - 0o 1
27 004312 Screw(1/8-44X7.9) - - « « « . JESFEE » « = n 0 0 wowiwowm 2
28 3100285 Driving Lexezx » + = = » e« w0 w S b - - - - - - - 1
29 120013 Screw(M6—1X15) « - « « « « « . . JERT o o o o o o 0 iw o 1
30 120015 Screw(M5-0.8X10) = « = « « « - . IERY < v 0 v v e e e e 1
31 000555 Washer » = « « » = & »owwww g Porersr s £ £ § 48 3 3 lom 1
32 3100286 SPACET & 5 # = = 4 & 5 & o m o Sk e ko v oW w o 1
33 3100287 Driving Shaft « « « « « « « « <« . SVl - - 00 - - .. 1
34 3100078 Bracket » = ¢ « +» « « « « « . .. RV B - o 4 o o o e 1
35 000600 Spring Washer - - - = « « « ¢ « . ATV L Do s » 5o 1
36 005650 Screw(M5-0.8x14) - « « « « « . . JERY 0 00 o v 0 v s 0 1
37 0063096 Needle Thread Take-up - - - « -« - ShARBY KB - - - - 0 - - 1
38 3200049 Top Cover Thread Take—up =+ « - « fifi) %#Y « « » « « « « « & 1

33 110004 Screw(M3.5-0.6X8) + « - - - - I8 1 e 9






NEEDLE BAR MEGHANISM SR 7

Ref. Parts Amt .
_No._ Na Description i & Req.
1 0065340 Needle Bag & 5 6 5 5 6 5 % & o B - + « -« e e e e e 1
2 004358 Screw(9/64-40X5.6) « « « + « « . IERY « v v e v v e o0 1
3 0063044 Needle Bar Thread Eyelet - - « « @}« « - « = « « « .« . 1
4 .........................................
5 3200111 Needle Bar Bracket - - « « - « - FHEEHIZ - - - o o e - 1
6 110035 Screw(M4-0.7x10) - - « « « « . . IERT = v e v e e e e e 1
7-1 0093356 Needle Clamp(48) + = « = « = - - BHIEA « = = v v v e I
7-2 0093357 " (56) =« « « « < + .+ . TR I 3 1
7-3 0093358 " ) « s s = 5 5 w s W owmom o R E K F ¥ B 1
g e Needle(UY128 GAS) « - - - - - - - o T I 3
9 001900 Screw(1/8-44X2.4) - « - « « + . IERY ¢ v v v e e v e 4
10 0093365 Top Cover Thread Eyelet « = + - - i 31: R 1
11-1 3118024 Stitch Plate(48L) » - - + « « - - FHi - - 2 - e e e e e 1
11-2 3118025 p (GEL) « # ¢ « & # & = B S R et n o s 1
11-3 3118026 i (BAL) + + + « « + « - B e e e e e e e e e 1
12 009142 Screw(9/64-40x4.8) « « - « « .« IERY « v v o v v e e 2
13 3200115 Counterweight, Complete Set « « + NG 2y x4 h() - + - -1
14 3200101 Counterweight = « « « « + « « . . INFGUARATIT AR« o o o - . 1
15 260000 Screw(5/16-24x15.88) = + « « - . IERT v v v v v e oo 9
16 120015 Screw(M5-0.8X10) « - = « « « « . IR = o000 v e o w e 1
17 110059 Screw(M3.5-0.6X7) =+ « « « « « . ERY o o v v e e e 1
18 0093214 Connecting Rod Ring - - - - « - - Fap - 2=307 0 NI I A 1
19 3200114 Connecting Rod, Complete Set -« - &MEw vy F@E) - - - - « « 1
20 3200112 Connecting Rod - « » « + » « « . 3 ¢ =3 ST e
21 0093212 Roller Bearing = « « = « « « « « =—RART YU T e v v o 1
99 330000 Bpal Pluges = w w s o & # 5 2 ¥ ¥ 7 S S S L 1
23 000309 0il Wick(2.5%X3X30mm) =« » « « - N A R 1
24 3200113 Connecting Rod Pin - - - - - - - HFEoy R » o v 0 o o 1
25 3240015 Needle Bar Guide, C. Set -+ - - - $MFEN@E) - - - - - - + - 1
26 0093186 Slide Block = « « « « ¢ v o o o FHEZENED - - - o v 0 e - 1
27 3240016 Needle Bar Guide - - - - - - - - BHBEMN -« - o 0 0 0o 1
28 009750 Screw(M4-0.7X20) - = « « « « « HIERY ¢ v 0 v e e v 0 e . 2
29 3100256 HR Device, Complete Set « + « « - HREZE (RL) « =« « « = - - 1
30 3100254 HR Container =« +« =« = « « « « + . HREY> 7« ¢ o o 0 v v 0 o 1
31 110013 Screw(M4-0.7X8) =« « « « « « « HEFRY ¢ v v o e e v e e 9
19 0010017 Pipe Joinl = « » o % &% % & ¢ & P - IR e 1
33 3100253 01l Tube = « + « = « « « o« @ o BT e 5 3 e e 1
34 310007 Felt(2.5%2.5X100mm) = « « + + » T s = 5 5 & s 8 1
35 2100250 HR Cup = = « = = + « « « « o o . HEdsrF s o o o = wite v w 1
36 310006 HR Felt s « » » o ¢ v v 00 0 u s HRZ /A ks v v v o o o o 1
37 000637 SEA] PUlE = o & o o v ow o i o o n ;- S L 1
38 110013[110009] ScrewM4-0.7X8)[MA-0.TX 8]« « « JERI + » « + « « o o o o . 1
39 3200090 Connecting Rod Cover Shaft - « « b S—dg+ - - - « « - « .. 1
40 160023 Screw(M4—0.7x4) + « « « « - « . IERY o v 0 0 e e v e v 1
41 3200088 Connecting Rod Cover(Front) » « - &M&Ew vy A AA—(GH - - « -1
42 110012 Screw(M4=0.7X5) =« » « « « « - . IERY - v v v e oo e |
43 3160190@ Needle Thread Retainer Support, C. Set /EFHGH) - - - - - 1
44 31601914 Needle Thread Retainer Support « /NFHFH - + = =« « « « 1
45 005431 Screw(1/8-44x4.4) + « « « - .« . IERI « v v v v e s e e 1
48 0036175 Thread Retainer Disc Support = «/NEF#R - « + ¢ = =« « o &« 1
47 0032425 Needle Thread Retainer Dice « = «/NGgRFM - = « + = = « = « = 1
48 0032426 Needle Thread Retainer Spring « * /NgHF 8%« « « v o v v 0 1

49 001093 Serew(1/8-44X22) « « + + « « . s IR« v o v e e e e 1






PRESSER FOOT MECHANISM TR 8

Ref. Parts Amt .
Na No Description e s Req.
1 0077270 Adjusting Screw(M10-0.756x30) - « FEHERT + « - « - « - . .. 1
T T
3 000445 Lock Wik « » » s vv e mm s ® 4 Byl e oo . 1
4 0065372 Presser Bar Spring(Quter) « « - « I NE M) -+ « - - -« .« . 1
5 3160163 Presser Bar Connecting Bracket - fciefy® - - - -« « « . . . 1
6 110035 Screw(M4-0.7X10) » « - « « « « . IERSF s v % 5 5 & 3 % @9 & 1
7 3240026 Presser Bar Guide » « « « « - - - RoBEEN. - - - - . 1
8 110001 Screw(M4-0.7X%5.4) - - « « « « . HERY - o v o v v h e 9
9 0060142 Presser Bar Spring{Inner) - + « - R N) » ¢ oo e - . 1
10 Slﬂﬂllﬂ PreSSer Bar ........... ?ﬂllﬁ ........... 1
11 0093611 Oil Protector Ring =+ « « « « - - WEHID YD e v o o v o . 1
12 3100310 Collar(3X17XTmm) + « « « - - - p o 7 L S 1
13 150001 SCI&W(M4—O.?X4) ........ J.L*/ ........... 2
14 0020271 Thread Chain Cutting Knife + - - FxA 2 Bho & - « « o « o . 1
h 110054 Screw(M3-0.5%3.5) - « « « « . . HIERY o o v o 0 s 0 o 0., 1
16-1 3167014 Presser Foot, C. Set(48) =« « « «fH(H) + « « « « + « « « = 1
16_2 316?016 4 " (56) “ W A W H s s s s s s 4 s s . 1
16-3 3167018 " o (64) - - .+ . o e e e e e e e e 1
17 110004 Screw(M3.5-0.6X8) - - « « « « . IERY « = o o 0 o o v 0 L 1
18 3107303 Presser Foot Spring(Left) « « « « MBZ RE(E) + - « « - + . 1
19 130016 Screw(M2.5-0.45%6) » - - - « - . ERY « 000 v e oo 2
20 3107306 Presser Foot Hinge Pin - » + « i S A L 1
21 110084 Screw(M3-0.5%X4.2) =« « « « « ¢ . IERY o o 0 0 00 o oL 1
22 000327 Lock Nut « + ¢ ¢ = v v 0 v o o B ZFo R oo 1
23 003302 Adjusting Screw(1/8-44X11) = = “FAFHRT + + « « « « « « 1
24 3160090[3160134 JPresser Bar Lifter Link+ + + - - FETEIY - ¢« ¢« « o o 0. .. 1
25 3160135 Guide Lifter Link+ + « - « - - - LRV EHAF$Y - - - . . 1
26 170041 Screw(M5—-0.8%3.5) « « +« « « . . IERTY ¢ v v v oo 000 3
27 3160131 Lifter Shaft « « « « « + « . .. s vd . IR 1
28 4100131 Collar(9X17X8mm) =+ « + - « - - MT— v« v o v o 0 0. 1
29 007627 Screw(M4—0.7X6) <« = « « = « « i = G- 9
30 3160165 Intermediate Lever « + « « « « « iy —. . . ... 1
31 120017 Screw(M5-0.8X15) » = = « « - « . HIERY + o v v v e e e 1
32 3160166 Connecting Plate = « » « « « « L= - A T 1
33 006150 Screw(3/16-32X6.4) « « + « « - =« IEZ s ¢ o % 5 % & ww < 9
34 3160167 Lifter Lever (Small) - « « - - « - Ry A N R 1
35 004591 Screw(15/64-28X9.5) « « « - - - MAP o5 v 5 8§ 5 mE 1
36 0090824 Swing—-proof Spring =+ = + - « - - BEEEARER v « « o w5 » w om0 1
37 3160140 Tension Release Shaft « « « « « HRAEAE - - ¢ e e 0 e . 1
38 0090801 Tension Release Lever « - - - - - HARARG e - - e e - e - 1
39 005542 Screw(11/64-40X14.5) « « « « « « IERY « v v v v v v 00 1
40 0066560 Lifter Lever + « = = » = « « = & LR~ - o o 1
4] 0066561 Lifter Lever Stop =+ =+ « « « « « « Tﬁi:ﬁ%éﬂ/}\_z k7« 1
42 004358 Screw(9/64-40%5.6) - - « « - - - IERT ¢ v v v oo v e 0 0 )
43 3160168 Lifter Spring« » « « « « « « « . PSR FE e o v v o o v 4 1
44 340014 Roll Pin(3X12mm) « = « « « « « . O—)LEL s e e e e e e i
45 3160091 @ Guide Lifter Link(Upper) - - « - EXUEBHAFRY (L) - - -1
46 00(}538‘ Washer « ¢« = « « « « & « o & 4 'jj/.-tf .......... 9
47 110009 @ Screw(M4-0.7%x8) + « + - o o . . LERY « v v v e e 2
48 3117048# Fabric Presser = « « « « « « « . 27 ke S R 1

49 001228 @ Screw(3/32-56x3.2) « » « - - - . IERY + o v v e 0 e e e e 2






SPREADER MECHAN | SM

Ref.
No.

oS 00 =1 O W O D —

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
Vi

Parts
_ No
3100302
3100300
160003
0077322
3100301
0094566
110009
300006
3100309
000528

100003
0032646
009604
3100303
120013
3160138
3100305
160007
0063051
0063053

0063056
0063047

003526
3100307
3109310

110031
3100306

B U R — ke 9

Amt .

Description £ 4 Req.

Connecting Rod, Complete Set c—Nay FER) » « » « - -
Eccentric« » ¢ = = « = = = =« « & At - o 1
SCTBW(MS-O.SXS) ........ _Lt;i?\:‘/“ ........... 2
Roller Bearing - - - » = « - - =« Z—RKART YT - o o . 1
Connecting Rod = « « « « « « . . S A A 1
Retaining Ring + « « + + - « « A B/ AR 1
Screw(MA—0.7X8) + « « = « = « &« 12 7. R O D 1
Washer ............. 7 ‘yi/.l( .......... 1
Adjusting Lever Pin+ « » « « « EEILS—EY e 0 e e e e 1
washer ............. 17 \yi‘/.\y .......... l
Nut (M6=1.0) « = = = « « « « « .« . Fw b e v e e e e e 1
COll&r(]ZXNXSmm) ....... o 1
Screw(11/64-40X5.5) + « « - « . ER s s a s 3@ 853 2
Adjusting Levér e = = = - = » » » L R— o e oo 1
Screw(MS—IXIS) ......... _lh‘*?‘/“ ........... i}
Driving Shaft « « - « « « « « - . Jo— % - e e e e e e e 1
Rocking Arm ........... }],—.}\uﬁ% l) % ........ 1
SCTEW(MG"l )(B) ......... JERS o v o 0 e e e 2
Rocking Pin+ « = « = « « « « ¢ & N—2UEYEY v« o v 0 o 1
Spreader Bar + » -« ¢ o - - . P A - I 1
Bushing Ring + + + = « « + « « . T a Y e e e e e e 1
Collar(10X18XTmm) « « « « + - - b1 B R P &+ 1
Screw(9/64-40x4.4) - - « « « .+ . TEFE o« 0 0 wow oo ow e 9
Spreader Holder « « « + « « « « . Y RA—2RG - - o 0. 1
Spreader = ¢ + = = + « o« o+ - i) T e 1
SCFBW(M‘i_O‘?XIZ) ........ _u:*f; ........... 92
Rocking Arm, Complete Set « « « « L—NEVEGEL) - » « + + 1







TOP FEED VERTICAL MECHANISM Ly FFigs 10

Ref.
No

O D 00 =1 SN O W 02 D

—

D bt ek et i et et it i ek
S WL CC ~1 Oy LN o LD BD

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

Parts Amt .
Na Description -3 & Req.
3160032 Vertical Motion Connecting Rod, C. Set EFuw FE) - - » -1
3160034 Vertical Motion Eccentric- = « + EF=FHy « = = « « « « . 1
160003 Screw(M5-0.8X5) =« « - « ¢« ¢ . o R R O R 6
3160033 Vertical Motion Connecting Rod +- E Foow K« « « « « ¢« + . . 1
120049[110010] Screw(M4—0.7TX16) [(M4~0.7X16] » + IR « = = = « « « « & .« 9
2100444 Retaining Ring =+ « « « « « - - . R A RIS 1
3160035 Connecting Rod Pin « « - - - - - EFey Ry o v v v . 1
300000 Washer =« « + « © = &« o s ¢ & o & TS /g o v o o o 0 o o o s 1
000206 Bk = = o #9069 @ @ @@ § & & FG ot oo owesowswa s 1
3160036 Vertical Motion Adjusting Arm- + ETRA&iRE - - - » « « - « - 1
120013 SCTEW(ME-leﬁ) o e B e ey P _ﬂ:$‘;‘} ........... 1
2100137 Collar(12x20X10mm) = =« + « « » HFe— s s = o ov e s 1
000740 Seal Plug ............ ?g& ............ 9
3160037 Vertical Motion Shaft - - - « « - IS 305 IREREEEE 1
3160039 Thrust Plate + « + = « « « « « . AFGARTL—F s o 0. 1
3160038 Retaining Ring - - + + « « « « . AP PYT o v v o v o 1
3160095 Vertical Motion Rocking Arm-+ - - L3%Y L F#YBi- - - - - - 1
140004 SerimliB-131EY « » = = = % « 5 T 1
160000 Screw(M3-0.5%3) =« » « « « < .. IERT s ¢ o v v o v v v e 4
3160097 Rocking Arm Link « + + « - - - - WIBRYYZ -+ - - - e v ]
310068 0il Wick(No.2-1%0ma) « - + - - - Mk ¢ o s Trer 1
3160098 0il Wick Presser « « « = « - - . i B e R D |
110023 Screw(M2-0.4x3.5) - - « + « « . J 1 B A SECE R |
0026418 Link Pin = «  * « = = o « o « « D3rFWhre s ¢ 5 5 99 % 3
3160099 Top Feed Dog Bar Guide, C. Set - EXVHEHA ) - - - - - 1
3160100 Top Feed Dog Bar Guide Arm - - + LY HH A Kigg- - « « » - 1
2100288 Guide Arm Pin- + = » = = + « « HARBEY « « =« o v 0 o1
3160101 Top Feed Dog Bar Guide + « « « - ERXRYVEHAR - 0 0o - - 1
3160102 Top Feed Dog Bar - +» - - - - - - EEYVE - - o0 0o 1
3160092[3160111 JGuide Stop = + = =« = = + « + « « EEVETARRAPY T - o]
3160103 Guide Arm Shaft - « « - « - - « . HA Fhidd - - -0 - - o 1
3200086 Collar(8X13X6mm) + + + + « « - I 1
3160104 Thrust Plate + « + « « « « « « - AFARFU—h - - - "
0068202 Retaining Ring - - « = « « « - . AR FY T e oo o |
180033 Screw(M6-1X5) +« « « « « « « « . IR - ¢« o o e e e 1
004272 Adjusting Screw(M10-0.75X44) « - BEIR « + » « = « « - ‘1
100007 Lock Nut =« © « = * « o o « o « & By PFoheosos oo 9
2120038 Top Feed Dog Press Spring - + « - E3R U AR « « « « . . 1
3160123 Top Feed Dog Bar Bushing - - + + L UfTva - - - - - - 1
3160122

Top Feed Dog Bar Bushing Holder + EiVUEET v ag - « « « « 1

#* Ref. No. 41 to 62 +++++ See the following page.






TOP FEED VERTICAL MECHANISM

Ref.
Na

41
42
43
44
45
46
47
48
49
50

ol
52
23
54
55
56
o7
58
99
60

61
62

% Ref. No. 1 to 40

Parts
Na
005650
3160124
3160107
110031
3160108
3160109
160001
3160105
2100176
160006

3160052
3160106

3160114
3160116

110114
110115
3169000
190077

000278

0062121600037 Screw(M5-0.8 X 6)[M5-0.8X5] + -

Description

Screw(M5-0.8X14) « « « « « . .

Top Feed Dog Presser Bar
Top Feed Dog Bar Guide Bracket

Screw(M4—0.7X12) + = « « « « .
Top Feed Dog Bar Guide(Right) -

Top Feed Dog Bar Guide(Left)

Screw(M4-0.7x4) + « - - - . .
Top Feed Dog Bar - « + - - . .
Top Feed Dog Bar Pin + - - +« -
Screw(M3-0.5X6) - - - « « . .

Top Feed Dog Link Pin- « - +« -
Top Feed Dog Bar Link - - - - -
3160120[3160115]J0i1 Leakage Proof Cover
Cover Support =+ » - - « « « . .
Top Feed Dog Bar Seal - - - - -
3160117[3160119]Seal Support
Screw(M2-0.4Xx5) « - « « o« . .
Screw(M2-0.4x8.5) =+ « « « . .
Top Feed Dog .........
Screw(M4-0.7x10) » « « « « + .

01l Wick(2.5X2.5X18mm)

----- See the preceding page.

L T

---------

LX) FTFHEE 10
Amt .
dn 44 Rﬁ_ﬁl_

(1% O N )

_tiﬁ.yﬁﬂa:% ....... 1
cLRIBHA RISy b -
IR « 2 5 oo o w v w v 2
- LREVEBHA ) - - - 1
CEXIBEHARGEE) - - - 1
JJ:$?/ ........... 3

EEVYIEY s 1
EEUEI S - e e e 1
A R— - ¢ o« o .o L, 1
B S—HHR—hK - - . . 1

_t]guﬁf/—}]/ ....... 1






TOP_FEED ROCKER MECHANISM LX Y RIS 11

Ref. Parts Amt .
_Na_ Na Description 2] 4 Req.
1 3160173(3160053 ]Top Feed Rocker Drive Shaft » - + L3 U BREXEhEh - - « - . - 1
2 000740 Seal Plug+ = = = « + « « = « . . T L 4
3 2100137 Collar(12X 20X 10mm) « + - « + . e LA 2
4 160003 Screw(Mb-0.8X5) « « « « . . .. IERY ¢ o0 v v v o0 8
5 3160056 Top Feed Arm, Complete Set -+ - « L3V FBmSma(H) « - - - - - 1
6 3160057 Top Feed Regulator Arm - + « « - v - - - - - . i
7 120013 SCTCW(MG‘IXI{}) ......... _]_}:%“:; ........... 2
8 3160058 Slider =~ o v ow & = & + % 3 & 13,{5’ .......... 1
9 3160051 Rocker Shaft Lever + « » « « - - LR EOEE - - - - - - - 1
10 3160038 Retaining Ring = « « « -« « .« . . Ab9TY T e o v o 2
11 3160039 ThEUST PIate = ==« « » « « 5 & P55 0 S VTS G 5
12 3160064 Top Feed Rocker Arm Link - - « - Gi#&EUBEI L2 » « « « « - 1
13 160001 Screw(M4-0.7x4) « - -« . . .. ] B T 9
14 2120082 Slider Pin = « = = » « » v v » & AGAREY < v v u w4 o 1
15 0026413 SPABEF & » » o v o o e o % @ § D S 1
16 3160061 Slider Lever, C. Set « « = - AGAHL LS () - - - - - 1
17 3160062 Slider Lever =« « « « « « « . .. AGAFTVUIN— - « v o o . 1
18 0026099 Slider Lever Block - » « « « « yz: 1 I R 1
19 2120083 Spacer + o+ v e e e e e w0 ., R e s s e v e oae s 1
20 0033024 Retaining Ring + « « « « - - . . AbpFY#s « s v s 1
21 3160063 Slider Link + = « « « « = = « . . AGAFN T o oo e o 1
22 0026081 Link Pigp + « « « « « « « « « . . VU ZEL s« o o v o + .3
23 110003 Screw(M3.5-0.6X6) « « - + - - - [ 1
24 3160071 Slider Lever Pin « « « - « « « . AZABLPE-PE 2 2 a o 1
25 3160070 Slider Lever Holder » « + « - - - Rl P Ul e + 4 3 5 5 1
26 160007 Screw(M6=1X6) =« « « « « « « . . JERY « ¢ v 0 v 0w e e e 9
27 009753 Screw(M6-1X30) « = = = = « « . - T w5 % 8 5 5
98 3100207 Pin(5X12mm) = « + + « + = « o 4 Y T T T ¥ 9
29 3160065 Top Feed Rocker Arm(Right) - - « L% VRAIEBEG) « - » - - - I
30 160000 Screw(M3-0.5X3) « « « o o . .. IERY < o0 0 0o 4
31 3160066 Top Feed Rocker Shaft - - - - « - Bet>SUN:E I 1
32 3160096 Top Feed Rocking Arm « + - - - - LY FIRBE I B - - - - - - 1
33 140004 Screw(M6—1X16) + = « « « + - « - XY 0o e e 1
34 3160097 Rocking Arm Link « = « - - - - - WYBEY S 7+ o oo v v o 1
35 310068 0il Wick(No.2-120mm) - « « « - . N I 1
36 3160098 0il Wick Presser + « « « - - - . MERZ. - - 000 1
37 110023 Screw(M2~0.4X3.5) = « « « o+ . ERD - v v e 1
38 0026418 Link Pin » + + =« o 0 v v v o WY H i s s s s wowwa 1
33 3160049 Driving Connecting Rod, C. Set - L¥V@igkuy F(#) - - - -1
40 3160050 Driving Connecting Rod « « « - - Nt DN ;A= SR 1
4] 120049[110010] Screw(M4—0.7X16)[M4-0.7X 161« + LERT = » + « + o « o = o . 2
42 3160054 Top Feed Eccentric « « - « « « &« e o R 1

43 3160052 Top Feed Dog Link Pin- + + » « - EEVY I e e e 1



11




T0P FEED DIFFERENTIAL MECHANISM LX) ERHE 12

Ref. Parts Amt .
Na No Description i £ Req.
1 3160085 Differential Feed Graduation +« - REVHEEEH - - - « - « + .
9 009784 Screw(M6=1X10) + = = « « + « « = TPt P on e 2 5 w 3 8 ae
3 3160086 Adjusting Knob - - « « -« « « + . FHERY 22 0+ 0 0 e e e e e
4 160001 Screw(M4-0.7x4) - - - « « + « IERY ¢ o v o a0 v v o
5 3240091 Adjusting Screw:« - « « « « - - . BB v v v e e e e e .
6 3240087 Adjusting Pin+ » = « « « « « « & FEIE L = v 0 o o v 00w
7 3160088 Stop Block + = « « « « ¢ o o .. AbvyFTay ..
8 2100259 Adjusting Spring - « =« « « « « FEI SR 0 0 v e e e e
9 0034293 Retaining Ring =« « « « « « « « - AR Y d e oo 0o
10 009751 Screw(M5—0.8x10) « - « « « « - -« IERY v v v v v 00
11 000669 WakHod & o cn » 2 & o o » 5 o o B e didp e im0 # ¥ & % B B
12 180012 Screwed Pin(M4-0.7%x3) - - - - - i I
13 0077179 Retaining Ring =+ « =« = « « « « & Abw YT e o e o v
14 3240086 Differential Feed Pointer+ « « - L3V E¥58t . - « « « - .« .
15 110054 Screw(M3-0.5Xx3.5) + - « « « . . B B A
16 3160084 Adjusting Outer Link - - - + « -« EEVFEAYV Y - - o .
17 006202[110060] Screw(M4—0.7X6)[MA—0.TX5]« + « [FRY + + = « o « « o « « .
18 170010 Screw(M4—0.7x4) =« « « « - « « . oS S A
19 3160073 Slider Link Lever = « = « « « - = AS5AF) RN — - o - ]
20 160003 Screw(M5—0.8X5) « « ¢ « ¢ ¢ .+ IERY ¢ o0 v 0 0000 h
21 0095027 Retaining Ring = « « = « « « « . AbwZN T oo o0 oo
22 3160077 Thrust Plate =« = « « « « « « « . AFGARNTL—F -« « .
23 3160074 Adjusting Lever Spring - - - - - 1 A
24 3160076 Adjusting Shaft - « « « « « « « & IR K2 IR P
95 0020538 Oring(PT) = v o » «» s 5 s 3 = ONEFrs eme d sk § s
26 3160080 Top Feed Dog Adjusting Lever -+ » EXEVHIHLIS— . « « - . . 1
217 160021 Screw(M5—0.8X6) « = « « ¢ o o IERY « o o v 0 0 e e e
28 3160082 Adjusting Lever Hinge + + + « - - FREVREiIBL A=Y - -
99 000426 Wighpr oo wmwim v ¢ & & & & Ppsed s 4 @ o © @ & § 8
30 3160081 Hinge Holder =+ = « « « « « « « & N R
31 110011 Screw(M5—0.8X10) = = « « « - « HJERY + ¢ 0 v e 000 e
32 3160087 Adjusting Outer Lever (Extra Parts) _E3(V giEs v — (fgk) -
23 007627 Screw(MA—0.TX6) =+ + « + « « = = PSTEE o e 0 e oo v w2
34 0085710 Spripe » wo v wmma « v ¢ § g 8 il s a s BaE e @S 5 5
25 1160083 Spring Latch = » » = = « « « « « FERHEE: « o oo w6

36 110094 Screw(M4-0.7X6) =« » « « « « . . IERY v v v v e e e e






Ref

=

QLDOQ--JO‘)C.NI-E-WMTP-"

—

LOOPER DRIVING MECHANISM JL— /B iR 13
. Parts Amt .
Na Description ) 4 Req.

1 31093024 Looper{d) o = v « ¢ 5 5 4 & » e e . e e e g W 1
2 3109300 o (56, 64) - ¢ ¢ ¢ s o . o O RREE R e S . 1
110020 Screw(M3.5-0.6%6) =+ « - - -« - . IERY « v v v v 0 0o 1
3100162 Looper Halder <=« « = ¢ s ¢ & « « PR 4 % % RS w e 1
110039 Screw(M3.5-0.6X10) « + « - - - - IERT » o o o v 0o 0 0 v 1
300500 Spacer(Fiber) « = « « « « « « « . AR—=HP(T7 A=) « « « .9
3100154 Looper Bar Bushing « « « « « - - N—2ET oz v v o 1
160024 Screw(MB=1X8) « » « « o & & « & JEHSE ¢ o v oo s 9
3100410 Looper Thread Eyelet +« - - - - - Jo—RRE + o e e e e e 1
110101 SCYGW(MS_O.BX3) ........ i]:;i’\\‘/‘; ........... 1
340008 Roll Pin(4.3X14mm) = = + « « « - 1= B VR i 1
3100156 Bushing Spacer - « « « « « « « . T2 AR—H s e . 1
3100152 Looper Bar Guide + - - « « « - 2T AR« v v v v v s 1
3100157 Slider =« = = = o « « « « « « o - 4 L E L 1
3100158 Slider Holder « + « « « « « « « . AFAEBR + ¢ 0 - - - 1
110005 Screw(M3.5-0.6X12) » = « « « « . IERT ¢ o 0 6 0 v 0 a0 0 1
3100159 Slider Presser + » = « o o « « & ATGAFEY « ¢« o 0 0o 1
160001 Screw(M4-0.7%x4) -« - « = - « « . IERY ¢ v o 00 o0 00 1
3100160 Thrust Washer « « « » « « - « .. AFARMNT T % s oo 0 oo 1
330002 Seal Plug(Kurk) - « » = - = -« - . (I T) s e e e e e 1
3100161 Looper Bar =« « « « +« « ¢« « o .. J Y - |
3100153 Guide Shaft Bushing: « - « - - - HARET o oo oo 1
3100155 Looper Bar Guide Shaft - - - - - HAFR@ » o o0 = 00 1
110019 Screw(M5—0.8X35) « « « « « « o IERT » « « o v o v 00 1
300000 Washer = = * = + + « & « & « o« & L A T T 2
3100151 Looper Rocker Adjusting Pin - - - o—/ S@iggaRfit"y « - - - - 1
340001 Roll Pin(1.5X4mm) =« « « + « + = | 2 =iV 1
100002 NGES 5 8 8 & & & 4 o o o G o e o Fraphow w « » 5 % ¥ o e 1
3100150 Looper Rocker Connecting Rod, C. Set A — \@igu v R(E) - -1
3100147 Looper Rocker Regulating Eccentric A— SfiE=Ft&y + « « -1
160003 Screw(M5—0.8X5) ~« « « « « « « . IR o v 0 v v oo oL 1
0065389 Roller Bearing =« + « « + « « + & Z—RNART YT« o s o 1
3100149 Looper Rocker Connecting Rod - - A— §iguy K+ « « « - - 1
3100140 Looper Connecting Rod + - - « - - F Al = B 1
005071 Screw(11/64-32X14) « « « « « « « HIERY = = v v o0 v o0 4
3100355 0il Splasher =« « « « « « « « « FANAT T « o o o - 1
2100141 Guide Fork = = « = = = = = « « = Bl « v v 5 6 s 3 5 5 1
004440 Screw(11/64-40x8.3) « + + « « IERY « o v o v o v o0 2
3100142 Looper Driving Lever +« « « - - - JU— NBE -+ ¢ s s e e e e 1
000637 Seal Pluge » » o « o = s o o o o 7 - S 1
3100143 Looper Rocker Arm=- - - - = « « » N—rEU G - =+« = = - 1
120011 Screw(M6-1Xx18) « « « « « « « « . IERY = v v v e v o0 e 1
3100146 Thrust Plate « - - « - - r 2t 2 RFGRANT e e s e 3
3100145 Thrust Roller Bearing » - - +« - - AFGARRTNUT « =+ - 2
3100144 Looper Shaft =« « « « « « « « « . JL—INHiff + o 0 e e 0 0 e o 1
000740 Seal Plug - = « « =« « « « « « « & FERR e o e e e e e e e 9
160007 Screw (M6-1X6) =+ « + « = » « « -« IERY o v v o v e e e 2
001123 Waghor » o » o s wmw g & 8 SN s b D e e e & 4 9



13




FEED DRIVING CONTROL MECHANISM HIE ) SRS 14
Ref. Parts Amt .
No  Na Description i ) Req.
1 3100217 Feed Lift Lever - - - « « « « « . *=Y L P - - - - - . 1
2 160007 Screw(M6-1Xx6) - - « « « « . . . ERT o« v e v v v oo 6
3 0032799 Connecting Rod Pin - - « « « - . L= R i T 1
4 160002 Screw(MA-0.7X2) - « « « « . . . IERY v v e v o e 4
5 3100216 Feed Lift Connecting Rod XV EFey R0, 1
6 3100192 Retaining Ring =+ - - - - « « . . A o e e e 2
7 3100190 Roller Bearing - - « « « « « « . =—FAXTYT e o . 2
8 3100189 Differential Feed Eccentric « « + B U ZFEL ¢ « « « « « . 1
9 006212 Screw(M5-0.8X6) =« « + « + . . . i e R 2
10 3100191 Differential Feed Connecting Rod iV m oy F v v v v = v . . 1
I 3100193 Connecting Rod Pin - + + « « - . Ry FELV ¢ o 0 0 00 . 2
12 3100194 Lever Link(Long) -+ - « « « « « . BIEY L A=Yy 7 (8) .1
13 3100195 Lever Link(Short) » « - - « « .« . HIEY L= 748 - - - 1
14 3100196 Lever Link Pin - - - « « « . . . HIEY L A=Yy . - o]
15 300006 washel- .............. I;J y:}/.ﬁ, .......... 1
16 110009 Screw(M4-0.7%8) - « « « « o . . IERY v 0 v v v v 2
17 3100197 Differential Feed Shaft Lever - - BiEVU#HLS— -« « + « « . . 1
18 120009 Screw(Md-0.7x12) « « « « « < . . HIERY = o o o v v v 00 1
19 3100199 Control Bracket + + - « « « « o . AEVRESIT 7y b - 0 o]
20 3100202 Connecting Rod Guide =+ « » - - - BV ey REALR - « o . 1
21 3100200 Control Bracket Spring - « - - - TG RRR e o o 0 0 1
29 340003 Pin(5><20mm) .......... Bosda ¢ o v % v a4 % % % s .9
23 3100103 Control Lever Shaft Bushing « - - @iV N—#~7 vz « « - -1
24 3100104 O-ring(P16) - » « « « « « « « . . (O A I 1
25 0093303 Oil Seal =« « « « « « o o o v .. AN = o o oo 1
26 3100201 Control Lever Shaft - « - « - « . AIE Y ARET L S —dg - - - - - 1
27 3100211 Control Link Pin - - « « « « + . B R IV iR |
28 3100203 Control Link =« » « = « « « « « . ArEY A2 -+ - o v 1
29 3100208 Control Nut - « « « « « « o o .. BV ATy e o - o - 1
30 001107 Roll Pin(ZX6mm) + - = « « « « . B—)LE L e e o e 1
31 3100205 O-ring(P12) = - = « « « « « - .. Oy e o v v v oo o v 1
32 3100204 Adjusting Screws + « « -« « « « . AFIRY < =« v 0 0 e oL 1
33 3100207 Adjusting Stop Pin - + + + + « . AR TE « v e e 1
34 160001 Screw(M4-0.7x4) - « « « « - . . IERY v v o v o v |
35 3100206 Adjusting Kmob +« - - « « « « + . AENY T3 v 0 o 0 0 e oL 1
36 130011 Screw(M3—0.5X4) « « « « « . .. HERY ¢ v v e e a0 1
37 3100235 Differential Feed Control Lever, C. Set IV MLV AA— () 1
38 3100210 Differential Feed Control Lever « BtV FfILS— - « « « . . 1
39 3100209 Differential Feed Graduations « - Bl Y HERAR - « « + « « - - 1
40 130004 Screw(M4—=0.7X11) « « « - « « + . IERY » v 0 v v v v 2
41 000505 Splopr « * v v 5 & % 5 % 5 b o & B v v &k oo o5 % o W 9
42 0020350 Control Lever Stop + - - - « - . AREVRAfiL A= by 7 - ]
43 000669 Washer ............. 'Ij :yf/'..\’ .......... l
44 000600 Spring Washer » « « « « « « « . . AZN T Ty o« o o 1
45 005049 Screw(M5-0.8X%8) - « - « « « .. IERY « v v v v v oo 1
46 190004 Screw(M6-1X7.5, M4.5-0.5X3) » = bR« » « « v v v v . . . 1
47 100005 NUut = » » ¢ o o o o o o 4 4 4 4 . »j—y }\ ............ 1
48 000561(000010] Conical Spring Washer - = « = « - MART v -« o v 0 o 1
49 3100220 Feed Lift Connecting Rod, C. Set % U L Fwuy REE) - » - - - 1







NEEDLE GUARD & FEED DRIVING MECHANISM ST BUREY BB 15
Ref. Parts Amt .
_Na No Description i 4 Reg.
1 3100243 Needle Guard(Front) Eccentric « - SHETrENDFE -« o o . 1
2 160003 Screw{M5-0.8X5) """" ERT < o v o v o oL, )
3 3100242 Needle Guard(Front) Lever - - - - St BB - -« ¢ - - 4 1
4 110022 Screw(M3-0.5%10) - - « . . . . R <« 0 0 v 0oL L 2
5 3100241 Needle Guard(Front) Holder T GEDEB e e e v o - s 1
6 3109200 Needle Guard(Front) - - « « « . SHET@D) - - - . |
7 110036 Screw(M3-0.5X6.5) « « « « . . IR » o v v v o 0oL, 2
8 3100246 Needle Guard(Rear) Lever RS - - - - . ]
] 3100245 Needle Guard(Rear) Holder » - - “EETARIAE . - - e e . 1
10-1 3109201 Needle Guard(Rear) - - - - . . =T (k) - - - - o 0oL 1
10-2 3109210 " » n  (Extra) « « « - " n (RFESF) - - 0 - . 1
11 3100187 Feed Regulating Stop - « - - - EVRESA Py S - « o o .. 1
12 110004 Screw(M3.5-0.6x8) + - - « . . ERY s vv v v v v 0., 3
13 340001 Roll Pin(1.5%4mpm) + - - « . . B— s s o s v« o 4, 1
14 3100186 Conical Spring Presser + - - - 11/ - e T T |
15 130005 Screw(M2-0.4x4) - « . . . .. Ry -0 oo oo 2
16 3100185 Conical Spring - « » « « - . . IS R ]
17 3100183 Eccentric Cam+ « « - - « « . . EV el o o oo 1
18 340095 Pin(3X10mm) =« « « « » « « « . B0 ¢ o e e e e e 1
19 3100184 Beeentric Pin: 5 5 o 0 o o o « i) e R . |
20 3100182 Main Feed Eccentric, Complete SetiX ) Ht (#H) - - « - . - 1
21 110072 Screw(M3.5-0.6X6) + - - - « . AR 4 # & 3 6o 2 2 0 won 1
22 110023 Screw(M2-0.4x3.5) -« - - . . . RS e oo o oo oL , ®L
23 009736 Screw(M4-0.7%x6) - - « « . . . HERY = = v v oo oL 2
24 3100188 Main Feed Bar Driving Connection 3%V U 7 R 1
25 110021 Screw(M5-0.8x18) » « - . . . . A& o SRR O . 2
26 0032853 Driving Connection Bushing R 55 VI BN S Y R |
27 3100225 Feed Bar Guide (Upper/Left) U EBA LR« « = » 1
28 160007 Screw(M6-1x6) =« - « - « « .. IERY « o o v 0 v oL, 2
29 3100229 Feed Mechanism, Complete Set - - 3%y 2 E A RPN 1
30 3100221 Differential Feed Bar « « - - - BIEDE -+« o 0 o0 1
31 3100222 Main Feed Bar+ » « « -« « . . . BEVE -+« « 0oL 1
39 3100231 Feed Dog Key - » « « « « « « « N 9
33 3100224 Feed Lift Block(Rear) » - - - - AE(E) » » - - 0 o oL 1
34 3119021 Main Feed Dog(48,56,64) + - « . BREY « v o 0 0oL 1
35 3119020 Differential Feed Dog(48,56,64) - BTEY « « « « « « v . . .. 1
36 3100226 Feed Bar Guide(Lower) - - - - . EUVEHAR(F)» « -« « . 1
37 110081 Screw(M4-0.7x10) « - - « « . . B B 2
38 3100213 Differential Feed Bar Driving Comnection IR I SR |
39 3100215 Oscillation Adjusting Eccentiric - et Y TRy - - -« ]
40 000199 Oil Wick(2.3X2.3%13mn) £ P T T T T 1
4] 3100214 Driving Connection Pin - - - - LRI BN/ 2 S 1
42 160006 Screw(M3-0.5%6) « « - -« . . IERY o o o v v oo oL 1
43 000750 Seal Plug « « o « « = « & o o . o 1
44 3100212 Differential Feed Shaft - - « - AEUdg. - - -« o0 ... 1
45 0093389 Feed Lift Block(Front) « - « - - fEG(HD) - - « « « = « . . . 1
46 3100218 Feed Lift Shaft - « « « . . . . =) LT - -0 00 1
47 000397 O0il Wick(o2X1lmm) « « + - - - P T 1
48 000401 Oil Wick(No.6-270mm) + « « « - +3 PR T R T 1
49 330015 Seal Plug+ = » « « « « « v . . SEES b e e e e e . 1
50 3100219 Collar(11X18X1lmm) =+ « - « . AFe—w = 5w % & ko 2
51 160004 Screw(M6-1x4.8) - - « . . .. HERY o o s 0w v v o 2
52 3101300 Feed Bar Guide(Upper/Right) - - EIVARTARLES) - - - - . 1
53 3100179 Main Feed Eccentric, C. Set(2) - EV X FE2) - - - - - 1




15




KNIFE DRIVING MECHANISM

Ref.
No.

D W OO0 ~—3 O O e G D

Y

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
33

Parts
No
3110034
3110037
110031
3110032
3110038
110043
3110033
110046
110039
3110170

120013
000652
3200086
160000
0094577
3110051
120001
3110031
3110039
3110174

110013
3110183
000528
100003
3110173
310017
000755
0063138
110041
3110172

0003657
000730

3110165
110033
000924 @

Description

Upper Knife Holder - - - - - -
Upper Knife s « = « « « « « o .
Screw(M4-0.7x12) » - « « « « .
Lower Knife Holder - « « - - -
Lower Knife » « « « « « « « . .

Screw(M4-0.7X14) « « « - « «

Lower Knife Holder Bushing

Screw(M5—0.8x12) « « « « « + .
Screw(M3.5-0.6X10) - - « « + .

Lower Knife Holder Bracket

Screw(M6-1X15) = « « « » « « &
ERaoh il o o » %o e om % 8 5
Collar(8X13X6mm) = = « « « »
Screw(M3-0.5X3) - « « « « « .
Upper Knife Spring « - - - - -
Upper Knife Adjusting Lever - -
Screw(M4—0.7X14) = « « « « « .
Upper Knife Shaft Bushing - - -
Upper Knife Shaft - « - - - «
Link Cover(Lower) Unit + « - -

Screw(M4—=0.7X8) - - + « + «
Adjusting Lever Pin-+ « « « « -
Washer = = = + « « « o « & o
Nut « = » « ¢ « « ¢« ¢ &« « « & &

Upper Knife Driving Link

0il Wick(No.2-300mm) =« « « - -
Oil Wick Pin = « + « = « « « &

Upper Knife Driving Link Pin

Screw(M4—0.7X8) =« « « « = « .
Upper Knife Driving Lever - « « -«

Screw(M4—0.7X3) =+ + « « « « «
Seal Plug « « « = + « ¢« « « «
Upper Knife Driving Link Cover -
Screw(M3—=0.5%X6) =« « « « « - -

Seal Plug (Rubber) » - « « « - - =

I A 16
Amt .

Hi 24 Req
EAREB e @ ¢ 6 v s 1

v s o wwm @ & § 5 s 9
‘F;z;{-é? .......... 1
FAF evwm oo & § 4 3 1
ECEEF S, o o e oo o oom & & 1
T TARB Ty o o« 1
IR v v o o0 0 o0 0. 1
P e s B S § 3 1
- FRARBT Sy ke - - - 1
IERT < v 0 o 0 00 v oo 92
AL e i e e w s e s 2
11 M S 9
P e 4
EAZAE o o » 2w w v e 1
c EXAZEREILN— . - . oL 1
EE s w v n owow 9
J:)tzﬁjyf/z_ ...... 1
EXZE - o e e o 1

Vo2 B"—(F)) - - - -1

Jt;iq/ ........... 2
5 (=) DG £ 5 s ]
lj:y:‘/.wt; .......... 1
o B AT S 1
ERARADYd ¢ 6 4 6 ¢ o o 1
1 1
HNIEA Y « ¢ o o o o o 1
ERRYLATES 0 o o v o 1
1 S 1
J:)‘Kl/}\— -------- 1
IERY o o 0 0 v 0 v e 0 1
T 1
ERARY T e 1
IERY o v 0 o oo v oo 1



16




MISCELLANEOUS SUCTION PIPE A E R 17

Ref. Parts Amt .
No_ No Description i £ Req.
i 3110171 Suction Pipe Holder - » » « « - BoAERpT R -« ¢ 0 0 o |
A 120043 Screw(M4-0.7X12) + « « « « « . . IERY « v 0 v v v oL 2
3 3110169 Suction Pipe(Upper) « « + « « « . BaAE(E) « » v o v o o o 1
4 009736 Screw(Md—0.7Xx6) - « « + « « o . ERY o v o v 0 v oL 2
5 3110180 Oil Defender - « « - « « « « .. eI 111407 S 1
il 110008 Screw(M4-0.7Xx5) « « « « « o .. IR« v o v 0o o 0 o0, )
7 3120033 Suction Pipe(Right) + - « « « « . WRAEG) -+« o - o oo 1
8 0012480 Dust Hose (1500mm) - « « « « « . . HFEER—Z - -+ o 0 o0 1
g 0013648 Hose Band « = « « « « « « o o . . B R 8 E b on e 9
10 006921 Wood Screw(¢4.8%25) - « « « . . KRRV o v v o v oo v s, 4
11 1096025L0010261 IViny! Tube (4 X 6mm) (White) « + « « B=— L% PAC= R
12 1098012 Hand Valve ~ « « « « « o o . .. INR2IT e e e e e 1

13 350006 Wood Screw(¢3.5%x32) - - - « . . P S 2



17




LUBRICATING MECHANISM(1) 5B (1) 18

Ref. Parts Amt .
“Na Na Description i) 4 Reg.
1 0065453 0il Beceiver * = ¢ @ ¢ + » o m o HREHM v = = = = = « 2w 1
9 110012 Screw(Md=0.7X5) « « = « = « + « egRaFe s ¢ 5ok 8 ¥ § § BB 6
3 3200229 Lubricant Guiding Block + + « - - = I A ]
4 320006 Top Nozzle Cap - - - - = - - - - AANIANFrs T oo o]
5 3160154 0il Adjusting Screw« = = « » -+ - CMBRERS - - o - - - - 1
6 000636 Seal Plugs o ¢ v s s s » & % v % Shbh v sv ¥ 5 v 6 @ a9 a 1
7 300000 Wahid = i s s % = = & = o o B brdlen « v & & & % %owow 1
§ 000600 Spring Washors « s + 5 & % 5 0 AFV YT Tywa s o - o 1
9 100002 Nt (MB) + « = v o o v o 0 o 0 v = ] 1Ol NN 1
10 3160185[3200227 J01i1 Pipe Unit « = = « < « « « « & FHAALLGA) - = 0 0o e 1
11 3100060 0il Filter Cap - = « » « « « « - FANVT AAEXX YT« o1
12 110045 Screw(M4-0.7X12) = = = « « « « - JESRY ¢ o v v e 0 e e 3
13 3100061 O-<ring(P42) ¢ + « # s 5 o 5 » & % Ol ¥ e v 2 5 % 5 3 5oh i 1
14 3100345 0il Filter = « « « « = ¢« « « . . AANT AJH « « 0 o 00 1
15 3100329 0il Filter Connector =« + « =« « -« AANT ANEZHFE « - - - 1
o o @ b e e § 8w ® W B 6 6 e (R R 0 N MO RO B G § B B B [ RO 86
17 0063217 0il Filter Screen Clamp = - - - - IR« « o o o 0.0 1
18 0063216 01l Filter Screem= « + « « « « B -+ v e e e e 1
19 3100328 0il Pump, Complete Set =+ « - - R F () « « =« = = o 1
20 0030711 O0il Pump Driving Worm Gear =+ « * U —AXT = + = « = « = « 1
21 160001 Screw(M4—0.7x4) =« « = « « « « =« B N 2
22 120013 Screw(M6—1X15) « = « « « « « « . IERT « v v e e e e e e 2
23 3100344 Dust Proof Plate =« « ¢ « « « « » BAREERR « « = =« o 0 0 o o 1
24 3100330 0il Tube Stay = = « ¢« =+ + o « AANSRATHLT « « ¢« o 1

25 0021010 01l Sight Glufe = » » = = = = = » FANWGT =P o o 0000 1



18




LUBRICATING MECHANISM(2) fa e (2) 19

Ref. Parts Amt .
_Na_ No Description i £, Req.
1 3100349 0il Nozzle for Worm Gear - - - ~fGHI/SA T+ ¢ ¢ ¢ 0 « o o 1
9 000419 MRS 56 B 8§ 8 5 8 5 500k B % oo o Ferp U % kv ow om o oo ow 1
3 000567 Seal =« o o o o ¢« 0 e e e e e .. /{.yﬂ“-“/f .......... 1
4 3100356 0il Tube(Short), Complete Set « - faHI A7 (E)(E) - « - - - 1
5 3100370[0037669]0i1 Tube Joint, One Way « « - -« - FOERFE - - - -« 0 0 v 2
6 0031831 0il Tube Clamp + + = « « « + - - -3¢ R I 11
7 3100331 0il Tube(4X6X31lmm) =« + + « « « ol il s s ¢ 5 3 w5 % 9
8 320010[004124] Fitting Stud(Short) » + » « « « - EHERALNGEE) - - - - - 3
9 320011[004126] Fitting Stud(Long) =~ - - - + - - BMFERLIR) -« ¢ - - - 1
10 3100358 0il Tube(Middle), Complete Set - #a#I/ <A F(F)(E) - - - - - 1
11 3100343 Lower Shaft Qiling Shower - - - - FihfgMT v 7 « « « + - - 1
12 3100334 0il Tube(4X6X110mm) « « + = + - FANINRLT < o o0 oo o 1
13 110013[110009] Screw(M4—0.7X8)[MA-0.TX8]« = = IR = + « « « o o ¢ o o . 1
14 3100342 Lower Shaft Oiling Outlet » + + - THEGMWME « - « » - « - - - 1
15 3100357 0il Tube(Long), Complete Set - - fAM XA A (E) @)« - - « - 1
16 3100332 0il Tube(4X6X3Tmm) - + - - - - AAWINALT ¢ o 00 000 1
17 3100371[0037668J0i1 Tube Joint, Two Way - - = - - MOEH%E. - - -« 0 -0 2
18 31003924 0il Tube(2.5X4X35mm) « + « - - FARIAF s+ 5 5 5 55 1
19 = « + o = o 4 2 24 4 4 4 4 4 4+ e a2 s a2 w4 4 4 s s = = =2 2 = s 2 = 4 s s e s o4 e s
20 3100372(3100335]1011 Tube(4X6X397mm) [4X6X290mm] A A NAINALF + « « ¢« o . 1
21 0065452 Draining Pipe »r = « + « = « « « BE S AT« =« o« o o 0. 1
22 3160149 0il Tube(2.5X4X490mm) - - - - - AL I F = 5 2 5o n = -1
23 0010258 Connector (SA-2.5L) =+ « « « « ¢« + TRTH + ¢ « ¢ ¢ ¢« o . 9
24 320001 0il Tube Joint, One Way « « + « - AOE#MFE- - - - - - - - - 1
25 3160148 Suction Pipe(Lower) - - - - - - - WAINRAT(F) ¢ ¢ 0 o o o o 1
26 3160146 Fald =4 o 8 % 2 % & #om o ow boa ol b o 8 5 8 x5 o 1
Al 3160153 Suction Pipe Stay« » « « « «» - » WMANRAFELT - -« « - - - 1
28 110038 Screw(M2.5-0.45x4.5) - - - - - - IERY v o v o v v e e e e 1
29 3160150 0li Tube(3X5X50mm) =« « « « « « AARAILF ¢ v s 5 ¢ 5w 1
30 3160152 Suction Pipe =+ ¢ ¢ ¢ ¢ ¢ o o o oy B (R 1
31 0093617 Suction Pipe Bushing - - - - - - RN T T 8t s o » oo 1
32 0010019 Universal Elbow(M5-UL) « « - « -« Z=NR—H T pE e - - - - 1
33 3160151 0il Tube(2.5x4x420mm) - « - - - .72 A 1
34 0010018 Bamboo Joint <« « « - - « - ¢ < IRUTHETF + ¢ o 0 0 0 0 o 1
35 3160155 Adapter e « ¢ « « « o o o o o o . T LY < s 5 v 5 % ¢ 5 = 1

36 000309¢ 0il Wick(2.5%3x30um) - - - - - MRS e« o« 0 00 000 & #il






¢ "UT" DEVICE(1) UTEE () 20
Ref. Parts Amt .
‘No Na Description it Za Reg.
1 0065373 Lifter Lever =« = « « « « « « . . oG re N— . o o o 1
T 8§ HH 5B W o omomow ok om A wom me e R VR B E B E BB S R e e o
3 3101216 Lifter Lever Stop« = = « « « - . it s by PR T S N 4 -1
4 004358 Screw(9/64-40X5.6) « « « « « .« . IERY ¢ v o oo e v 2
5 3100533 Tension Release Lever = - - - « - HBAEARE -« -« 0 e e . |
) 120001 Screw(M4=0.7X14) « « « « « « . . IEFRY o v v e e e e e |
7 3100526 Tension Release Block - - - + « REEA T oy e o000 1
8 007610 Screw(M4—0.7X10) « - « « » « + . IERY = v v v o o0 o h o 2
9 3100525 Tension Release Connecting Plate AfE AR « - - - - - - . 1
10 110009 Screw(M4-0.7x8) - « - -« « « . . ERY e v e e e e e s 2
11 170009 Screw(M4—0.7x4) =« « « « « « . . ERY o v v e e e e e 1
12 3100536 Terminal Holder, Complete Set - - ¥ 7&GH) « + « - - « « « . )
13 3100535 Terminal Holder Support - + + - - e R e e 1
14 110012 Screw(M4—0.7X5) « « » « - o . . IERY « v v v v e e e 4
15 0063586 Terminal Holder » « « « - « « « . D i = A 1
16 009935 Screw(M2.5-0.45X10) « « « « « . IERY = = v e v v e oL 2
17 0063612 Cord Clamp(4N-¢6.8) + - - - - . A—RKIZS5F - o 1
18 0022836 Synchronizer Positioning Pin « - ¥y aFry - « « o o . . 1
19 0022837 Synchronizer Cushion =+ « « « - - RIOPvaFrorr7yvay - -1
20 3161000 Tension Release Shaft » « « - - - HRERAG - o - - - 0 o e ]
21 0021735 Thread Eyelet Pipe =+ « « « « « . HIE/SNAT o 0 e e e 2
22 3100555 Looper Holder - + « » « « - - . . J—2RF v v e s e e . 1
23 3100529 Thread Pull-off Eyelet - - - « -« RIEARIE -+ e e 1
24 0067101 Thread Pull—-off Bar - - -« « « « REEAEE - - - e 00 1
25 0063076 Swing—proof Spring =+ + + + « « REEAEBHIEAA R - -+ - - - . 1
¢ Ref. No. 26 to 44 ««+++ See the following page.

Device classification ¥EEOHES

Mark | Trimming Foot Lifter

Solenoid | Solenoid

sl | 0011802 3100571

UT-1 X X

UT-2 O O Q reeee Assembled ———— H Y

UT-3 O X X evans Non-assembled — #EL

UT-4 Q O

UT-5 O X

UT-6 X X




20
“UT" DEVICE (1)




4 °UT" DEVICE (1) UT & (1) 20

Ref. Parts Amt .
No  _ No Description dits 4 Reg.
26 0094433 Collar(4X11XTmm) = = « « « « - FFT— v e e e e e e 1
27 001208 Screw(9/64-40X5) « « + « + « . . IERY ¢ v v e v e e e e 1
28 3101275 Thread Pull-off Hook Unit -+ - - - R&RAZY 2 (H) > « « - - - 3
29 001459 Screw(9/64-40X3) « « « « + « o B | A I 5
30 3101276 Thread Pull-off Hook Unit - + - ~R&EA 7o Z () - - » « « - 2
31 0094396 Thread Pull—off Bar Holder - - - RiBABESEH -+« « - + - 1
32 007006 Screw(9/64-40X7) « « « « « + - . HIERY « o e e e e e e 1
33 0033024 Retaining Ring =« « « « « « « « . S AL IV A 1
34 0063515 Thread Pull-off Lever = + « « + - HEBALIR— 0 o o 0 o0 1
35 DGGEQU Dowel Plfl ............ _LI:){ ]:“L/ .......... 1
36 0094390 Tension Release Adjusting Eccentric %% A fffgizw - « + « - 1
37 0095334 Swing—proof Spring - - -« - ¢ - - AR AMBHR SR -+ ¢ - o 0 1
38 001170 Screw(9/64-40X12) = « « « « + « HTERY » v v e e e e e 1
39 3100528 Tension Disc Separator =« + « « - FAEAM - - - 0 e e e e 1
40 3100527 Tension Post Support =« « « « « - HRAATFHE - e e e 1
41 110014 Screw(M4-0.7X18) = « « « « « « - B S A 9
49 000505 Spacer = o+ v o+ e e e e e 4. . ;g.fq_qj- .......... 3
43 3101202 Connector Supporting Plate - « ~HXfltfg -+ « « « ¢ ¢« « « « « 1
44 110013 Screw(M4-0.7X8) = « « « « « « « R m oo mm o n 2 2

% Ref. No. 1 to 25 <<=+~ See the preceding page.



2.0
“UT" DEVICE (1)




& °UT" DEVICE(2) UT 4 (2) 21

Ref. Parts Amt .
N Na Description Ly %4 Req.
1 0011802 Trimming Solenoid, Complete Set - ZEIY YL /A K » - - « 1
'S 0011801 Trimming Solenoid « « « « « « - - KUYV /AR v 0o 1
3 0063579 Solenoid Dust—proof Cover« « » « Y v /2 A KFHEED/S— .+ « « . 9
4 000140 L@ 8 8 £ 8 4 on o on o2 e me oo P B v £ w » 8 3 & 8 % 5% 9
5 000598 Qashor ~ « o v ¥ 5 5 5 5 & @ & % e e AR R T 1
6 000597 Anti-shock Rubber « « » = = « « « T e~ s v % 5 5 5 w5 1
T 0077410 Retaining Ring « + » « « « « « & APSFRUT ¥ 2 s 4 5 = 2
8 005650 Screw(M5-0.8X14) « « « = « « - . IR e oo v v e e e e 3
9 3100524 Trimming Solenoid Support s + - « YL/ A FEfFE - - « « « - 1
10 120013 Screw(M6-1X15) « « « + « - - . . IEARY « o v v v e e v 2
11 0063610 Switch, Complete Set + « « « - - AAyF(H) « - 0 v 00 o 1
12 0063607 Switch Support - + + « ¢ - - . . AAyFBREH - - - - - - 1
13 110004 Screw(M3.5-0.6%8) - « - - « « . IERY « v e v e e e e e 3
14 0063606 Switph = « % € 5 ¥ § % 8 ¥ & % % AAGF o o e a e e 1
15 0063609 Switch Cover + « = « « « « « .. AALFHIN— - o o o . 1
16 009984 Screw(M2.3-0.4X10) - » » « « « . JERY e v o0 v e e L 9
17 0063608 Switch Guide =+ = « « + « « « « . AADTFHAR » o v« 1
18 110002 Screw(M3-0.5%5) « « « « - - . . Do S R 2
19 0036133 Cord Clamp(5N—¢8.4) - - - « - - I—RIFUT o o e e e 1
920 000145 High o e % e oo % & & § % 8 § § 5 8 P RO B E & 64 » « s » .9
21 0095388 Plunger Connecting Rod - - - - - A AVAVE R B AT 1
22 001457 Packing Screw(11/64-40X3.3) - < ZERY » « = =« - « o+ o -2
23 0095389 Plunger Connecting Rod Pin - « - S0V vy Ry - - - -1
24 3100520 Plunger « » » « = = = = = = » = & SRSy e e e e B @k 1
25 160003 Screw(M5—0.8X5) = « « « « « « . IERY = o0 v e e v e o . 2
26 3100532 Solenoid Return Shaft - - « - - - JVI)AFRY Y Y7 R - -1
27 0093491 Collar(8 X 16X8mm) =« « - « - - » BT— 4 o s o 2 0 s 0 o o 1
28 009508 Screw(11/64-40X7.5) « « « « « - o B A L TR 1
29 0095336 Solenoid Return Spring +« - - - - IV AREYNRR o v o 1
30 180006 Screwed Pin(M5-0.8%x6) - - - - - | T R ST 1
31 3100523 Connecting Block(Right) Support Spring #fE7 vy 2 F TNk - |
32 3120157 Connecting Block(Right) - - - - - EETay s (F) - - - - - 1
33 100002 Nt (M5-0.8) = = = « « = « « o« « s Foor foon » % m o o e ok ¥ 3
34 190029 Connecting Rod(M5-0.8%40) - - -@#EHE - - « - -« « ¢ o o 1

35 3100538 Connecting Block(Left) - - « « - HmET e 2 (FE) - - - - 7



21
“UT" DEVICE(2)

E




4 "UT" DEVICE(3) UT'&EE (3) 22

Eet. FParis Amt .
_No No Description A £ Req.
1 3100506 Lower Knife Driving Lever - - c FRAABRE L S— - o . . . 1
2 170005 SCI&W(M4_O.?XB) ........ _|J:$-:‘/ ........... 9
3 3100502 Lower Knife Carrier - « « « - .« . FRARE = @@ 5 8 8 7 4 » » 1
4 3100514 Lower Knife Holder + - « - « « . TARAEUIHR -« « ¢« - - - 1
5 3100513 Lower Knife = = « « « « « « « o« . FAR« « v o v 0 o v v oL 1
6 110030 Screw(M3-0.5X2.6) + - « « « .« . HERY « v v v v v e 3
7 3100501 Upper Knife Carrier - « - « « « - EARE - oo e o 0o 1
8 190006 SCTBW(M4”D.TX4) ........ Jj:;ie\\:} ........... 9
9 100006 NUL = @ » = + = = o & o o o« v W Ty e W § G & EEE e o 9
10 3100503 Knife Guide Lever » « » « » « « . AZAT AR N— 0 « v v . 9
11 3100504 Knife Guide Lever Ring(Left) + - ARHF A FL A=Y L7 (&) -1
12 3100505 Knife Guide Lever Ring(Right) - - A AH A FLs—0 v 27 (4) - 1
13 130003 Screw(M4-0.7%7.3) « - - « - - . | T T TP 9
14 3100515 Upper Knife Carrier Spring + » « BFAZRE/FR - « « o o o .. 1
15 170006 Screw(M4-0.7%2.5) =« - « « « « . FioE 2 R L I 1
16 3100500 Crank Chamber Cover - - « - + - - FHBI—e 5 o s e e o e 1
17 3100531 Upper Knife Carrier Stop + » « + FAZREA RNy 8+ « « o« - . 1
18 110008 Screw(M4=0.7X5) « + « « « « « JJ:$/ ----------- 1
19 3100517 Lower Knife Carrier Guide - « - « FAREH A K+ « « « « « . 1
20 110009 Screw(Md—0.7X8) = « = « « « + . Jt,—|<e,-: ........... 4
21 3100518 Lower Knife Carrier Guide(Upper) FTAREGH A K(E) - - - - - 1
929 110002 Screw(M3=0.5X5) = = « « o + « . HLIREEE » % w oo o oas oo os 1
23 3100512 Upper Knife - = « « » « « <« « . . AR o v oo oo o 1
24 110024 Screw(M2-0.4X6) « » « « - - - . JERY = v o v o v v e i 0 9
25 110025 Screw(M2-0.4X10) = « = =« « « - ERT e v e e e 1
26 110023 SCTEW(M2_0.4><3.5) ....... _Lt;?\s;,‘? ........... 1
27 3100507 Upper Knife Guide - - - - - - - . EARAT AR - ¢ o 0 o 1
28 3100508 Clamp Spring = = = « « « « « « S s A S 1
29 3100509 Clamp Spring Pressure » - = « « - BREEI R e o 0 s o . |
30 3100510 Clamp Spring Pressure Holder - - REEI SNREWUmAK- « - -1
31 3100511 Clamp Spring Pressure Adjusting Piece %I SZIFLHFEL - 1
32 130005 Screw(M2-0.4%x4) - « < « - - . . JTo T SR 2
33 3100516 Lower Knife Carrier Support Spring TAREX T AR - - - + - 1
34 110034 Screw(M2-0.4Xx2) =« « « « « « . . IERY < o v v e e o0 L 2
35 3100560 Supplementary Spring =+ « - - - - EAREHHBIAR - - - - - 1
36 110031 Screw(M4-0.7X12) = « « « « « « IERY « oo 0o o v v o 1
317 3100565 Trimming Mechanism, C. Set - - - UTHEGH) » « « « « - « .« 1

38 3100530 Looper Thread Pull-off(Extra) « « — 35882 )y (BES) - - - 1



22
“UT" DEVICE (3)

@% .f::l

EXTRA PARTS |

37




€ °UT" DEVICE (4) UT"%E (4) 23

Ref. Parts Amt .
‘No  Na Description T 4 Req.
1 3100571 Presser Foot Lifter Solenoid, C. Set =87 Y v/ A4 F () - 1
2 3100570 Solenoid Support + = = ¢ v v v VU AL REH - o000 1
3 00007ﬁ Hanglﬂg Nut ........... % ]) —j—- o ]\ --------- 4
4 000162 Washer « « = « © = « « « « « « Dol e o ¢ 5 5 5 5 %% 3 3
5 000016 Mikos o & 6 8§ 8 5 9 8 &% &5 % 5 G R e e e 19
6 009865 Hanging Bolt (M8-1.25X220) « « « HFURNL K+ ¢ « « o v v o 4
7 000676 Spring Washer = « « « « = « « « & ATV AT T ¥ =+ = o - 8
8 0011733 Presser Foot Lifter Solenoid - - =4 YL /A K=+ +» + + 1
9 009970 Screw(M6-1x20) = = « - = « « . . IR+ v e e e e 4
10 000011 Wik (ME=1) = « » = » » & =% FoopR 5 v 8 % ¥ 8 3 8 B E S 1
11 {]00528 Washer ............. Ij ny-?//.qr .......... 1
12 000588 Anti-shock Rubber » « « « « « - - BE T L - - v e e 2
13 000306 Nut (]/4—40) ........... j—\y |\ ........... 1
14 0064045 Lifter Connecting Rod + + « « + - s Pt U 1
15 0064046 Lifter Connecting Link + - « « - it - ¥y o) I A 2
16 0035301 Connecting Link Pin+ = - « « « - bihet-= ¥ o) BN/ A i R 2
17 0033024 Retaining Ring =« =« =« = « = « « & Ab AN T e o0 o0 2
18 0064047 Presser Foot Lifter Solenoid Lever =&/ Y L/ 4 FLot— - ]
19 009853 Screw(11/64-40%x6.5) = « « - - - IERT o o o e e e e e e e 1
20 0032786 Solenoid Lever Pin + = = » « » IV /AR A=Y - - -]

15| 0037912 Chain « * = = = « = « « « & « « . ﬁ ............. 1



23

“UT" DEVICE (4)

h~Auvfﬁjw;ggggaﬁgaggggggé

DA @ @ o}

w [




€ “UT-A22", “UT-A24" DEVICE(1)

Ref. Parts
Na_ N
1 0065373
2 0037912
3 3101216
4 004358
5 3100533
(i} 120001
7 1096024
8 1095007
9 0023381
10-1 0094491
10-2 0063612
11 110012
12 0022836
13 0022837
14 009736
15 3161003
16 3151011
17 110080
18 000538
19 3161004
20 110009
21 3161000
22 0021735
23 3100555

% Ref. No.

ooooo

24 to 43

Amt .

Description L Req.
Lifter Lever =« « = « « « « « « . ﬂ?:nﬁ%grL//\w- ....... 1
Chain .............. ﬁ ............. 1
Lifter Lever Stop~ = < » = v o e ok, S DY 3 N AR |
Screw(9/64-40X5.6) + + + « « + IEFY o o o o v o v 0 e 0 92
Tension Release Lever « - - « « - REEABE - » c 0 o e e e e 1
Screw(M4—=0.7X14) « « « « « « « . [ B A 1
Vinyl Tube(2.5X4mm) (White) - « « B=—Af 7 (H) + + + « « -
Speed Controller(AS1001F-04) c A¥P—FRayhkp—5 -« - 1
Cord Clamp(6N-¢ 10.6) « « « « « - OA—FZ2FyF e s s 00 o 1
Cord Clamp(2N-¢3.4) (UT-A22) + « T— RISy F « « ¢ « « « « 1
” (4N-¢ 6.8) (UT-A24/5T2-A) B A e m e E e 1
Screw(M4—0.7X5) «+ « « « « « « . ke v v e v e 0w @ 4
Synchronizer Positioning Pin +« « R aFEy - « « « « « 1

Synchronizer Cushion
Screw(M4-0.7X%6)
Air Wiper, C. Set(2)
Air Wiper Support
Screw(M4-0.7x38)

Washer

Air Wiper » « -
Screw(M4—-0.7x8)

------

oooooo

--------

--------

---------

ooooooooo

Tension Release Shaft « « « « « =
Thread Eyelet Pipe(Long)

Looper Holder

ooooooooo

See the following page.

Device classification ¥:E&E OEME

Mark Trimming Wiper Foot Lifter
Cylinder | | Cylinder
Flikea 1091143 e a 1091050
UT-A22 O O O
UT-A24 O X O

() VARG TREMTIRICR>TRBYVZ TV U2 FERALTWERA,
the air blowing system is used instead of Air Cylinder.

Note:For Wiper,

UT-A22", UT-A4"$E(1) 24

Rovatrerryvay- -1

Bl v v w ¢ % o 5w 1
IT T AN(4H2) - « - - - - 1
ITIANREf s » ¢ o o - 1
_”:;i‘(/ ........... g
U y:"/‘.v .......... 4
ITFT T AN ¢ s o o o v o s 1
FS o v oo @ o 9
BEBAUE e ¢+ o w0 0o v oo 1
HENRATE) < = » o o o s 9
J—RE e o o v o 0o . 1
----- Assembled ——— FHY

Non-assembled —— #E L



“UT-A24" DEVICE (1)

“UT-A227,




€ UT-A22", "UT-A24" DEVICE(1)

Ref.
No
24
29
26
21
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43

Parts
Na
3100529
0067101
0063076
0094433
001208
3101275
001459

3101276
0094396

007006
0033024
0063515

000690
0094390
0095334

001170
3100528

3100527
110014
000505

#¢ Ref. No. 1 to 23

UT-A22, UT-AEE () 24

Amt .
Description ) 4 Req.
Thread Pull-off Eyelet = + + - - RERAGIE + 0 0 00 - £33
Thread Pull—-off Bar« - - - - - - REEABE « - - v o 0 0 . 1
Swing—-proof Sprlng ....... ;‘%%} %%ﬁ/ﬁ* ------ 1
Collar(4X11XTmm) =« = = « « « =« b A e S S 1
Screw(9/64—4ﬂx ) = < o o e e . ﬂ:*i} ........... 1
Thread Pull-off Hook Unit+ « - - REEA 7O 2 (GH) » « - - - - 3
SCFBW(9/64—4UX3) ........ I_t*‘:; ........... 5
Thread Pull-off Hook Unit - - « - BR&EAZ Y () - - - - - - 9
Thread Pull—off Bar Holder -« - - R&RAMEREF - - - « - - - 1
Screw(9/64—40>(4) ........ Jl:;i!’,?/} ........... 1
Retaining Ring + « « « + -« « « . 78 NE R ) I/ A S 1
Thread Pull-off Lever - - - - « » HEALR— - - - o0 1
Dawel Pins » @ o % w5 % % ¢ & » IR EPEE S o % % B & omomon o 1
Tension Release Adjusting Eccentric R&EAKFAHHae - - - -1
Swing—proof Spring -+ + + « « « . REEARGIE AR« « o 0 . 1
Screw(9/64—4{]){12) ....... Jj:;ie\:“/“ ........... 1
Tension Disc Separator - - - -« - AR AR« » ¢ v 0 e e 0 o 1
Tension Post SUDDGI'T; ...... ;%%‘"ﬁ—_f‘-é\ .......... 1
Screw(MA—0.7X18) « « « « « « « . U s v 5 % 5 = v w0 e 9
SD&CET ............. 2/‘{-—-5]- .......... 2

..... See the preceding page.



4
“UT-A22", “UT-A24" DEVICE (1)




4°UT-A22", “UT-A24" DEVICE(2) UT-A227, “UT-A24"$&E(2) 25

Ref.

No.

—_
O D OO —3 O LN e Gl D

—
fa—

| e R N el T T e J Ty w—y
WD OO =3 OO0 N phe I B

21
22
23
24
25
26
27
28
29
30

31
32
33

Parts
Na
0063610
0063606
0063607
110050
0063609
009984
0063608
110002
3101587
170009

110009
3101588

009976
3100567

120001
0014120
1091143
3101586
1094054
1097007

1036024

000498
3101585

120006
3101589
0012071
3101590

180006
3100523
3120157

100002
130029
3100538

Amt .
Description & 4 Req.
Switch, Complete Set =+ + » « - - ALy FH) e o000 e 1
Saitel ¥ % 5 s 5 BE SR de 0 Bl FiF e m oo » o oo 1
Switch Support « « + « « « « . . AAYFRAAH - » - 0 0 - 1
Screw(M3_5~»0‘6X4.5) ...... J_t;?;i‘} ........... 2
Switch Cover = « » = = ¢ v ¢ ¢ AADFFIN— o e 1
Screw(M2.3-0.4X10) « « + « « « & o 2
Switeh Cuide » « » » = o & % o o ZAFHAEs 5 5 o v 5 s 1
Screw(M3—0.5X5) « « « « « « « IERT v o v o o e 0 v 0w )
Tension Release Connecting Plate RABAEERK - -+ « « - - - 1
Screw(M4—0.7X4) =+ = = = « « « « TpsF s v v 5 5 w w0 uww o 1
SCTEW(M4‘0.7X8) ........ lh;‘ﬁj ........... 9
Tension Release Block - « « « « - REEA Ty Y - - oo 1
SCI'QW{M'B"’],XI5) ......... JJ_’.%D/ ........... 1
Coallgp: =  » 3 5 # & & & & & & 9 B A e T S 1
Screw(MA—0.7X14) + + « « « « « . LS e v v 5 % 5 % 5w g 1
Anti-shock Rubber - « « + - « « . 5 i i ST 1
Air Cylinder (CMWBN20-20) =+ « « - ZF U YU F + « « v « - & 1
Switch Holder « + = = » « « « <« . RAAYFE - + v o o o 0 e 1
Elbow Connector (KQLO4-01S-PT1/8) =A R Hx s & « « « « « . . 1
Silencer (AN103-01) =« » + = « + . ol tFs o & 4 5 8 4 o 1
Vinyl Tube(4x2.5mm) (¥hite) « « + E=—A2 L F(F) » + « + + =
Washer = = « = « s s o s = = « & Dyt s o« o v v s 5 s i
Air Cylinder Bracket =« - - « « - IFTYV YU HE -« - - e 1
SCIEW(MS—I)(IZ} ......... _”:;IAT/' ........... 9
Air Cylinder Rod =« « + = = - - - ITFTVY s Fay R - - 1
Cylinder Return Spring + » « « « VYU FEI AR -+« o . 1
Plunger ............. 7":;7 ‘./‘:‘,;-’f ......... 1
Screwed Pin(M5-0.8%6) - - - - - [ ) |
Connecting Block(Right) Support Spring EFE 7wy FEx k-1
Connecting Block(Right) « « - - - HiET ey 2 (FH) - - - - - - 1
Nut (M5=0.8) « = + + = = « « « « . N 3
Connecting Rod(M5-0.8x40) =« « - - -« « - « « « « « o . 1

Connecting Block(Left) - + « « - T oy 7 (FE) s« v o . s 1



25
“UT-A22", “UT-A24" DEVICE(2)




€ UT-A22", “UT-A24" DEVICE (3) UT-A227, “UT-A24"%#E3) 26
Ref. Parts Amt .
‘No Mo Description da % Req.
1 3100506 Lower Knife Driving Lever - » « « F )‘7\.%[1@]1/3\-— ------ 1
2 170005 Screw(M4=0.7X6) « « « « « « « . BERY w e e e e e e e Z
3 3100502 Lower Knife Carrier - « = « « « -« FTAAB =« ¢« « ¢ o v 0 o 1
4 3100514 Lower Knife Holder =« + + « « « TAARGHR < ¢« » = 2 0 - - 1
5 3100513 Lower Knife « « = « « « « « « « . TAR o v v v v v v s 1
6 110030 Screw(M3-0.5X2.6) =« « « « « « IEFRY v v e e e e e e 3
7 3100501 Upper Knife Carrier - « « « « « EARE <« « ¢« = o s o & 1
8 190006 Screw(M4=0.7x4) = « « « « - . . IERY o v e e e e e e 2
9 ]UUOUG Nut ............... —}-‘\)y I-\ ........... 2
10 3100503 Knife Guide Lever = « « « « « « -« AATARLN— - « « o o . 2
11 3100504 Knife Guide Lever Ring(Left) CRAAHARLAR—Y T (E) -1
12 3100505 Knife Guide Lever Ring(Right) « + AZAHF A FLA— Y 7 (FH) - 1
13 130003 Serew(M4—0.7XT7.3) =« « « « « « . HERY « v e e e e e e 2
14 3100515 Upper Knife Carrier Spring s EAREARAR e e e T
15 170006 Screw(Md—0.7x2.5) =+ « « « « « . IERY = v v e e e e e ]
16 3100500 Crank Chamber Cover = = - « « « .« TR NR— e e 1
17 3100531 Upper Knife Carrier Stop EAZREZ Yy o oo 1
18 110008 Screw(M4=0.7X5) = « + + + « « . IERT - o e e 1
19 3100517 Lower Knife Carrier Guide - - FTARBHAFR -+« o o o 1
20 110009 Screw(M4=0.7X8) + « + -+ - - - ERD e v v o e 4
21 3100518 Lower Knife Carrier Guide(Upper) FARAHBH A F(E) - - - - - 1
22 110002 Screw(M3=0.5X5) « + + o - o o RS - e e 1
23 3100512 Upper Knife « = « « ¢« o oo v AR w B wm @ s os s 1
24 110024 Screw(M2-0.4%x6) « « - « « - - . IERY o v o e e e e e . 2
25 110025 Screw(M2-0.4X10) = « = « « « « & ERY o v v v e v e 1
26 1100623 Screw(M2-0.4X3.5) « « - « « « . IERT « o e e e e e e |
27 3100507 Upper Knife Guide » « + « - - - - EAZFTALR o 0 00 o 1
28 3100508 Clamp Spring =« « =« + « + « « « & BEEI AR e o 0 e e e 1
29 3100509 Clamp Spring Pressure = + « - - - PRI oL - - - e - . 1
30 3100510 Clamp Spring Pressure Holder c REEI OSBRI - - - 1
31 3100511 Clamp Spring Pressure Adjusting Piece R I NI HEHST - 1
32 130005 Screw(M2-0.4x4) =« « « « « « - . HERY « v 0 e v e e e e . 2
33 3100516 Lower Knife Carrier Support Spring TAAHA LI AAx - « - - - 1
34 110034 Screw(M2-0.4X2) « « « ¢ o o . IERY « v v v e v e e 2
35 3100560 Supplementary Spring - « « + - - EARERBIARER o o - . 1
36 110031 Screw(M4—0.7x12) « « = « « « « - IERY v o v e e e 1
37 3100565 Trimming Mechanism, C. Set - UTHREGER) « » « ¢« ¢« - 1
38 3100530 Looper Thread Pull-off(Extra) - « A— 30884 B (i) - - - 1



26

“UT-A24" DEVICE(3)

“UT-A227,




¢ UT-A22", "UT-A24" DEVICE(4) “UT-A22", “UT-A28"%E(4) 27

Ref. Parts Amt .
No. Na Description i £ Req.
I 0010073 Regulator (AF2000) + + « « « - « - LE¥aL—F « 0 v ov 1
2 009960 Screw(M5=0.8X16) « « « = = « « - [ R 2
3 000669 Vashor = & & = = 3 SRR e e 4
4 000600 Spring Washer - - « « « « « - . . el v s b SRR I 2
5 000009 Nut ¢« = ¢ ¢ « « o v o v v v 4 o A I T T P R 9
6 0013218 Regulator Support « « « « « « « VX2 L—FEfR . - - - - 1
7 006905 Wood Screw(e¢5.1X20) « « « - - b B A I 9
8 0033939 Hose Bamd = « = o o = o « = o & » e I s TR 1
9 0010108 Hose Union(NH-512-8%1/4) + » « «dh—RaZ=F>1 + + « = « + . 1
10 0010264 Connector (EC6-PT1/4) « « « - - . SRIB e e 21
11 1096025 Vinyl Tube(4X6mm) (White) « « « - BE=— AL () » = » + +—
12 0011795 Wrapping Band(2.3x92) + - - « - 8 N S 7
13 3201035 Presser Foot Lifter Cylinder, C. Set x4/ Vo ) - - 1
14 3100567 BIE » mo e & o k& § g sy m G m € § R 1
15 120001 Screw(M4=0.7X14) « « = + « + « - TR o oo wiw s v 6 v w8 1
16 0014120 Anti-shock Rubber - « « - « « « . 7Y 1o AP 1
17 1091050 Air Cylinder (EMD-SDN-25-30) « - - #TH 7S UL s+ « o -« - 1
18 3201037 Cylinder Rod Chip+ + =+« « « - YU Fuy FFyF- - - -1
19 3201036 Cylinder Bracket = « « « « « « « YL HERAFL - « « = » - 1
20 120013 SCT&W(MB-1X15) ......... thr\:‘;} ........... 2
91 000425 Washer 5 5 & 5 % = = = » o & » Eopihdle o o 0w oot oot @ B % 9
22 0010057 Elbow Connector (EL4-PT1/8) - « - =pAK=mgsz &« -« « « « . . 2
23 .........................................
. T T T T e
25 1090184 Solenoid Valve(SY3140-BHZ-X78) (4 Valves) SR - + - - + - - 4
25 1090184 Solenoid Valve(SY3140-BHZ-X78) (5 Valves) WREFH + + +» - + + - 5
26 1097007 Silencer (AN103-01) =« « » « = = - BB « wowwomw o v 0 9
27 1094056 Connector (KJHO6-01S-PTI/8) + + « TR Z B « « =« v « = o o . 1
28 0010788 Solderless Terminal (4 Valves) - - JEZMEF » » « « o ¢« « « 5
28 0010788 Solderless Terminal (5 Valves) -  JEFEW T+ + + + « « « « .« . 7
29 0011713 Connector Cover (4 Valves) = » » « IRTZ P _A— v ¢ ¢ o o o 1
29 0011713 Connector Cover (5 Valves) = « « - I xR 7 ZHh,8— - « + ¢ o .. 9
30 0011715 Connector Cover « - = = - « « « AT BN - e 1
31 0010709 Connector (1545P1) (White) + « « « I RI Z(H) « « + + « + « 1
32 0010857 Connector (1490P1) « « = « « - « . TRTHE v v e e e 1
33 110089 Screw(M4-0.7%x35) « « « « « « « . HERT ¢ o v v e e e e e e 9
34 3101242 Solenoid Valve Holder » » « + « - BEAA - » e« wmmmn 1
35 005049 Screw(M5-0.8%8) - « « « « o . . IEFRY - = o v e e e e . 9
36-1 0023381 Cord Clamp(6N-¢ 10.6) (4 Valves) + I—F &S5 F « « « « « . . 1
36-2 0010291 7 (8N-¢13.2) (5 Valves) - ® 5 E 8 B .
37 110013 Screw(MA=0.7X8) « « « = = + « - RS « v v v s s mws s 1
38 1094055 Plug (KQP-04-X19) (UT-A22,UT-A22/AS3) 754 =+ + « = = « « « & 3
18 1094053 Plug (KQP-04-X19) (UT-A24) « « = = PS5 5 e v v v v e e v o 4
38 1094055 Plug (KQP-04-X19) (UT-A24/ST-A) « + '35+ « « = = « ¢ o o . . 2
39 1096024 Vinyl Tube(2.5X4mm) (White) + » - E=— AL 7 (H) = + + + - -
40 1090196 Solenoid Valve, C. Set(4 Valves) HEEFHFGE) » » - -« « « + 1
41 1090187 Manifold(SS5Y3-41-04-C4) - + + - == T4 R« = + + « + o 1
42 0010732 Solderless Terminal + - - - - « - [EFWR L+ - - « - IEEEEEE 9
43 1070010 Connector Cover = = = « « « « « . ARTFHIN— e o o e e e 1
44 1070009 Connector (5025-06R1) =+ - - - - - TRTF « v v e e 1
45 1090198 Solenoid Valve, C. Set(5 Valves) EREFH) - + - = - - - - - 1
16 1090199 Manifold(SS5Y3-41-05-C4) + + » » == P A/ R » ¢ o = « « v 1
47 1070000 Connector (1545P) (Blue) -« « - - - ARXZE(HE) e e ]

48 1094061 Reducer (KQ2H04=06) =~ + « » « « - A et i @ n 6 1



27

“UT-A24" DEVICE(4)

‘UT-A227,

13




4 °ST2-A" DEVICE

Ref.

5

|

o S OO0 —3 O L e 2 D o

—

Parts
Na
3169916
3101800
3101805
1091145
1095008
3101803
3101801
006094
3101806
006202

3101802
110023
3101807
100058
3101808
009791
110054
3101804
3161010
000665

120052
3161011
1096024
3100711

006035

000644

000322
0036133

110013

110001

ST2-ARE 28
Amt .
Description dh % Req.
“ST2-A" Device, C. Set - = = + - “ST2-A"SEE(ME) - - - - - “1
Trimming Device, Complete Set - - X RILFEH) - =« « « « - - 1
Brageet s = » = wmw 2 g § 5§ § & Pl b wE G % e & § 3 1
Air Cylinder (CJPB6-20D) = - « « « LTS YR« v owoww v v s 1
Speed Controller(AS1201F-M5-04) - A —F= bu—F5 - « « .2
Movable Trimming Knife Holder « <A AEH « « = « « « « « « = 1
Movable Trimming Knife « « « « - A Z =+« ¢ 0 o 0 e 0w 1
Screw(1/8-44X%3) « « « « - « . . [0 R 1
Kiife Guide » = 5w % v v ¢ & 5 3 LB L R TE 8 5 o~ s 1
Screw(M4-0.7X6) =« + « « « « - - ERY o v v e e e e 9
Fixed Trimming Knife « « - « « - AR w o w owow e w ¢ 8 4 1
Screw(M2—0_4>(3.5) ....... IERSP o e v 0 0 e e 4
Theddd Climp = = ™o » 2 % = & BT s wmw e o v 1
Nut = = = * = ¢ + « + & & & & « = -j"‘y ]\ ........... 1
Thread Clamp Spring =« « « « + « « 30 A SR 1
Adjusting Screw(M3-0.5X%6) FABIRY « e e e e 1
Screw(M3-0.5X3.5) + + « « « - - Tt s seomom @ o w0 @ s 3
Holder Support =« « « ¢ « « « « & BIAAEELT « « « + ¢ o KR!
Positioning Plate (Upper) WIBHAM(E) « ¢« o o - 1
Washer =« « = * = « « « o o ¢ + & g\y?‘/{.\, .......... 4
SCI‘GW(M“‘O.?XS) ........ l]__‘;iz_\‘/? ........... 9
Positioning Plate (Lower) ALEFRAECE) <« o0 00 01
Vinyl Tube(4X2.5mm) (White) - + » E=— AL F(H) + » + ~ + -
Top Cover Thread Eyelet « « « « -« fifi) BIEH <« 0 0 000 e 1
SCTCW(9/64_40XT) ........ Jt-;iz-f; ........... 1
Spring Fasher = = w s v = o o o AT N A Dgpdrdg w = v e s 1
Nut = = = « o ¢ & o ¢ & ¢« + & & -j—y }. ........... 1
Cord Clamp(5N-¢ 8.4) =+ - « = « - Sl B e e 9
Screw(M4—0.7X8) = = « « « « « B s 4 8 b W@ a4 .4 3 1
Screw(M4—0.7%5.4) « « « « « « & JERST o v e e e e e e e e 2



28 ugro-p" DEVICE

1




EXTRA PARTS Rl i 29

Ref. Parts Anf.
N No Description i % Req.
1 0022836 Synchronizer Positioning Pin -« - BT aFprErr - « « « o o 4 1
2 0022837 Synchronizer Cushion =+ « « « « - Rovarvvrrovay-i
3 007610 Screw(M4=0.7X10) « « « « « - « . ERY = o v v v s oo 1
4 0093690 Timing Gauge =« - = = = « « « + & BAIVTH =T« « o - - s 1
5 0095220 Looper Timing Gauge + - - = +» + - N—REALIVTHFE—D .« . ]
6 3100490 Timing Gauge =« =« » « » « « « « . BAIVITHF—T 0 o v 0 1
T 3200242 Chadi Giidas 5 5 % 5 ® & & & & @ BEHAR + ¢ v 0 o v v w e 1
8 110009 Screw(M4-0.7%x8) « « « « « o o . HIERY « v o v v e e s )
9 000541 Washer =+ » = ¢ + « ¢ « &« o« o o . T/ e o o v s s o o 2 . 9
1 T T T
11 1090101 Solenoid Valve, C. Set =« « « « & EREFEGH) « » v ¢ 0 0 e e 1
12 0010120 Solengid val-‘re ......... %m# ........... 1
13 009937 Wood Screw(¢3.8X20) « «» « - « - ARRT oo v v v o 9
14 0010263 Connector (¢ 6-PT1/8) =+ + « « - - = - /4 - SRR 9
15 0010119 Sedl Plug = = » » = = = w @ = w5 AVFPIH « v v v e e 3

() Ref. No.l1DOEEEFR ) k. YIBSAERTY.
(BOAHBHNDBDE—FR2FERALTWDIHEIL, TOBEARG)2FERTI L7
fifcxx4, )
Note : Solenoid Valve, Complete Set is for Dust Suction Pipe.
(In case of using motor with treadling output, the air consumption is saved by
using this Solenoid Valve, Complete Set.)



24

EXTRA PARTS




THREAD STAND & SUPPORTING BOARD RUSRUZTIR 30

Ref. Parts Amt .
‘No_ No Description = % Req.
1 9620696 Thread Stand, C. Set (6 Spools Type) H & (RL) (64 - « « 1
2 9620631 Column Cap +« + » ¢ ¢ » « % 4 <& ATAEFX S oo .. i
3 9620670 Column Pipe (Upper) - = « + = - - AFANRALF(LE) - - e 1
4 9620689 Thread Guide Holder(Large) <« - + HAKRKEAF (L) » » + « - - 1
5 911002 Screw(M4-0.7X20) « = « « « « « JERT e v v o e e e e 1
6 911001 Screw(M4-0.7X12) = = = « - « - - J 1o R 3
7 910001 NUL * = = = = ® o o o o v 4 o 0 un Fogphwwm v x ¢ ¥ % 8 w3 4
8 9620673 Column Pipe Connector - - - - - - ASANALTHEE - - - . 1
9 411006 Screw(M5—0.8X13) « » « « « + « . HERY ¢ o o v 0 v e e e e 2
10 910000 Nt @ @@ € 8 5 4 8 8 8 5 %o 5 il P T Y 8
11 9620675 Column Pipe(Lower) « « « « « « « AFANRALF(F) e = = = + - 1
12 930052 Washer = » » ¢ » « v & % 5 = s Toi/d « = v o 0 v o a0 1
13 930053 Spring Washer - « « « « = « = « - RIY T Ty e o o o 1
14 910003 Hid CHIBLBY = o =« « v » » s Foghom ¢ evsssan 1
16 % # & § ¥ % 8 5 U@ S @@ % 65835 6% 353 Spinsadsdiiibion me
16 9620703 Thread Hanger (3 Spools Type) - + AL v FAVHBELH) - -4
17 9620700 Thread Eyelet « = » = « « « = « « TAVS R oo v oo o 6
18 9620688 Thread Hanger Holder =« « « « - - ALy FAVvHEx - - - - - 4
18 911060 Screw(M6-1x15) » » « « « « = « & IERY = v v v e 0w o 4
20 9620691 Thread Guide Arm = = « = » « « HART =K ¢« v v o o o 1
21 9620690 Thread Guide Holder(Small) - « « H A RRAF (R « + « « « - |
22 9620666 Thread Guide(6 Spools Type) - « - AL v FH A F(6FLA) - -1
23 9620678 Spool Cushiom« « ¢ « « « = « « =« AT—NTFogiralrs o o 6
24 9620679 Spool Pin+ » ¢ = = o @ o oo v AT =Nl e o 0000 e 6
25 9620680 Spool Mat « + «+ ¢ o e oo e e e RFglrgmpfer v o 5 5w 6
26 9620681 Spool Seat Disc s « « « + + - - - 5 ||| R U RSP R R 6
27 930055 Spring Washer - - = « « « « - « - PE YT erpRp s » v & u 6
28 .........................................
29 3100036 Belt Cover(Lower) = « =« « « « « = N R HAA—(F) =+ = = o - 1
30 006905 Wood Screw(¢5.1x20) « - - - - - ARRY » o e o v e e 3
31 0063031 Bilt Covar # # ¢ 5 ¢ 5 + 3 » & & AR IG— s 5 & 2 s 2 s & 1
32 110028 Screw(M6—1X46) - « = = « « « « . IESRT v o v o v 0 v e e e 2
33 3100008 Supporting Board - -+ -+ ¢« + - - HETHR -« « 00 0 v o 2
34 180009 Setting Screw(M6-1X16) « + - - - e O 4
35 0063009 0il Reservoir Rubber Cushion - - ST AEE+ « » ¢+« o v o o 4
36 000070 Hanging Nut « » « = = = = « » « « I 4
37 009858 Hanging Bolt(M8-1.25X75) « = = - MUFR/L b+ = « = ¢+ « ¢ 4
38 000162 Washpy = ™™ » «  « » & % & w @ T} spdropw i s v ¥ € % & @ W 8
39 0020064 Supporting Board Rubber Cushion 7T L+~ - = « » = « - 4
40 0063010 Supporting Board Rubber Cushion(Lower) /7K =T AHEE(TF) - + - 4
41 000016 Raf v oo me w6 # « ¢ 3 8 % % s g fw e woww o 8w 8B B 8
42 180008 Setting Screw(M6-1x63) « - « - - i1 b S A 4
43 000528 Washer + « + ¢« = o v o o o v o heprge & %% ¢ & § 3 3 & 8
44 000667 Spring Washer - = « « « « « « « . ARZPT Dt s v o o 4
45 000011 Nt o s 2w www ¢ ¢ 4 285 %5 sPwke osee s " & % & @ 4

46 3000010 Looper Threading Bar - - - - - - JL— RN - e e e e e 2



30

1on

Table Top installat




31 WARNING LABEL B4 S5 <UL

LABEL Parts No. Description
7 N o e 22
Aewmon
Do not operate without eye guard 330140 CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
A X E
B<HATIIHETD.
TRAREREEDOIT .
BREEET D o, 390143 BIFER T~
BEEV>THS, H
L. RE /P OIER.
R PREBETIE,
FAgg;Egg S0/ - ERIBLER |
A N BEAS T, D .
ADANGER St THLMFEC & DANGER : WARNING OF ELECTRIC SHOCK BY
-2 emETe- < HIGH-VOLTAGE
Ta open this cover, 390144
turn off power BREAES~NNL
supply and wait
more than 5 minutes
before opening.
“Be sure to connect earth line.”
390145
T—RAS~
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
[M#07  RoR 7 ~L
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
ni E F e e - -
&GJT%ON THEET SNV
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID
T FREE T~




32

VCU3711

CLASS LIST of MAIN SPARE PARTS (XEBEHHY R 1)

Spare Parts

%

Needle Presser | Stitch Top Differen-| Main
Foot tial Looper
Clamp C. Set Plate Feed Dog | Feed Dog | Feed Dog
Models gtk X | () | $HR k%Y Rk U ®ixY JL— 2%
VCU3711-148L 0093356 | 3167014 | 3118024 | 3169000 | 3119020 | 3119021 | 3109302
~1561, 0093357 | 3167016 | 3118025 ” " " 3109300
-164L 0093358 | 3167018 | 3118026 n ” " "




33

VCuUu3711l

Parts Page Ref. Weight|
No. No. No. (g)
000009 27 5
000011 23 10
000011 30 45
000014 2 38
000015 2 25
000016 23 5
000016 30 41
000070 23 3
000070 30 36
000140 21 4
000145 21 20
000162 23 4
000162 30 38
000177 3 6
000185 4 4
000199 15 40
000206 10 9
000234 5 33
ooo0278 10 61
000304 5 18
000306 23 13
000309 T 28
ooo3zzz 28 27
000327 g8 22
000360 3 56
000397 5 17
000397 15 47
000401 15 48
000419 19 A
000426 27 21
000426 12 29
000445 B 3
000463 5 26
000498 256 22
000505 14 41
000505 20 42
000505 24 43
000528 ‘9 10
000528 16 23
0oo528 23 11
000528 30 43
000531 5 40
000532 3 30
000535 2 49
000538 2 43
000538 2 46
000538 3 34
000538 8 46
000538 24 18
000541 289 9
000555 6 31
000561 14 48
000567 19 3
000588 23 12
000597 21 6

|
|
|
|
|
!
I
|
I
}
|
|
I
|
|
[
|
i
|
!
|
!
|
|
f
|
!
|
[
I
|
I
I
I
I
|
|
!
|
|
I
|
I
|
I
|
I
|
I
|
!
I
I
I

TINDEX PAGE
Parts Page Ref. Weight!| Parts Page Ref. Weig
No. No. No. {(g) | No. No. No. (g
0005988 21 5 I 004272 10 36
000600 6 35 | 004312 6 27
000600 14 44 | 004353 3 31
000600 18 8 I 004358 2 5
000600 27 4 | 004358 7 2
000636 18 6 i 004358 8 42
000637 T 37 | 004358 20 4
000637 13 40 I 004358 24 4
000644 2 50 Il 004440 13 38
000644 28 26 I 004591 8 35
000651 2 17 |
000651 3 35 | 005049 14 45
000652 16 12 | 005049 27 35
000665 2B 20 | 005071 6 24
000667 30 44 ! 005071 13 35
000669 4 40 | 005075 1 47
000669 12 11 | 005431 7 45
000669 14 43 | 005542 8 39
000669 27 3 I 005650 6 36
000676 23 7 I 005650 10 41
000690 20 35 | 005650 21 8
000690 24 36 |
000726 1 52 | 006035 28 25
000730 5 19 [ 006094 28 8
000730 16 32 { 006150 8 33
000740 10 13 | 006202 12 17
000740 11 2 ! 006202 28 10
000740 13 486 | 006212 10 62
000750 15 43 i 006212 14 9
000755 16 27 | 006233 1 54
000924 1 33 | 006905 27 7
000924 16 35 006905 30 30
000926 6 20 | 006821 17 10
000989 6 4 |
I 007006 20 32
001093 7 49 | 007006 24 33
001107 5 14 | 007610 20 B
001107 14 30 [ 007610 29 3
001123 13 48 | 007627 B 2%
001170 20 38 | 007627 12 33
Qo1170 24 39 |
001174 6 25 | 009142 7 12
001208 20 27 I 009508 21 28
001208 24 28 | 009526 9 23
001228 8 49 | 009604 9 13
001457 21 22 | 008736 15 23
001459 20 29 | 009736 17 4
0014598 24 30 ! 009736 24 14
001818 3 53 I 009748 1 10
001900 7 9 | 009750 7 28
I 009751 12 10
003302 8 23 | 009753 11 27
003657 16 31 I 009784 12 2
I 008791 28 16
004182 2 42 | 009853 23 19



INDEX Page = 2
Parts Page Ref. Weightl| Parts Page Ref. Weight! Parts Page Ref. Weight
No. Ne. No. (g) | No. No. No. (g) | No. No. No. (g)
09858 30 37 | | 0036175 7 46
009865 23 6 I 0021010 18 25 I
008937 29 13 I 0021735 20 21 | 0037108 3 54
009960 27 2 I 0021735 24 22 i 0037912 23 21
009970 23 9 I | 0037912 24 2
008876 25 13 i 0022836 20 18
009984 21 18 | 0022836 24 12 I 0060057 6 18
009984 25 6 I 0022836 29 1 | 0060142 8 9
009985 20 18 | 0022837 20 19
[ 0022837 24 13 I 0063009 30 35
0010017 7 32 I 0022837 29 2 | 0063010 30 40
0010018 19 34 | | 0063031 30 31
0010019 19 32 | 0023381 24 9 i 0063044 7 3
0010057 27 22 I 0023381 27 36-1 | 0063051 9 19
0010073 27 1 | | 0063053 9 20
0010108 27 9 | 0024083 3 57 I 0063055 4 8
0010119 29 15 I 0024084 3 1 | 0063056 9 21
0010120 29 12 I } 0063057 9 22
0010258 19 23 | 0026081 11 22 I 0063074 3 52
0010263 29 14 I 0026089 11 18 I 0063076 20 25
0010264 27 10 I 0026413 11 15 | 0063076 24 26
0010291 27 36-2 | 0026418 10 24 | 0063096 6 37
0010709 27 31 I 0026418 11 38 i 0063104 3 32
0010732 27 42 i | 0063138 16 238
0010788 27 28 | 0030255 3 2 | 0063216 18 18
0010857 27 32 I 0030291 4 6 | 0063217 18 17
I 0030711 18 20 | 0063515 20 34
0011713 27 29 | | 0063515 24 35
0011715 27 30 | 0031111 3 7 | 0063579 21 3
0011733 23 8 l 0031831 19 6 | 0063586 20 15
0011795 27 12 I i 0063606 21 14
0011801 21 2 | 0032425 7 47 i 0063606 25 2
0011802 21 1 I 0032426 7 48 I 0063607 21 12
| 0032646 9 12 | 0063607 25 3
0012071 25 26 I 0032684 4 30 | 0063608 21 17
0012480 17 8 I 0032786 23 20 I 0063608 25 7
| 0032799 14 3 | 0063609 21 15
0013218 27 6 I 0032853 15 26 [ 0063609 25 5
0013648 17 9 | 0032952 3 3 I 0063610 21 11
| 0032952 3 4 | 0063610 25 1
0014120 25 16 | | 0063612 20 17
0014120 27 16 I 0033024 2 20 I 0063612 24 10-2
| 0033024 11 20 I
0020051 4 34 | 0033024 20 33 I 0064045 23 14
0020052 4 25 I 0033024 23 17 | 0064046 23 15
0020064 30 39 i 0033024 24 34 I 0064047 23 18
0020119 3 28 i 0033839 27 8
0020137 1 46 | . I 0065340 4 36
0020143 1 43 I 0034293 12 9 | 0065340 7 1
0020144 1 44 | | 0065372 8 4
0020271 8 14 I 0035301 23 16 | 0065373 20 1
0020350 14 42 | 0035813 3 55 | 0065373 24 1
0020538 12 25 | | 0065389 13 .32
0020758 1 5 I 0036133 21 19 | 0065452 19 21
0020759 2 9 I 0036133 28 28 | 0065453 18 1



Parts Page Ref. Weight!
No. No. No. {g) !
|
0066560 8 40 i
0066561 8 41 |
i
0067101 20 24 i
0067101 24 25 I
I
0068011 1 4 |
0068202 10 34 !
|
0077179 12 13 |
0077270 8 1 i
0077322 9 4 |
0077410 21 7 I
[
0085710 12 34 !
I
0090068 3 43 |
0090071 3 5 I
0090801 8 38 i
0090807 3 12 I
0090812 3 9 [
0080824 8 36 |
0090856 3 11 I
|
0093089 5 4 I
0093090 5 6 I
0093090 6 5 I
0093154 6 19 I
0093186 7 26 [
0093201 4 12 |
0093212 7 21 |
0093214 7 18 I
0093303 14 25 |
00933586 7 7=1 |
0093357 7 7-2 |
0093358 7 7-3 |
0093365 710 |
0093389 15 45 I
0093481 21 27
0093528 3 29 |
0093556 3 17 |
0093611 8 11 I
0093617 19 31 I
0093690 29 4 I
0093864 1 13 !
00938614 2 7 |
I
0094201 1 36 i
0094201 2 34 I
0094390 20 36 I
0094390 24 37 I
0094396 20 31 I
0094396 24 32 |
0094433 20 26 f

TNDEX Page = 3
Parts Page Ref. Weightl! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g)
0054433 24 27 I 110009 25 11
0094491 24 10-1 I 110009 26 20
0094566 9 6 | 110009 29 8
0094577 16 15 I 110011 12 31
I 110012 1 37
0095027 12 21 ' 110012 2 22
0095168 6 26 i 110012 6 15
0095214 6 7 | 110012 T 42
0095220 29 5 [ 110012 18 2
0095334 20 37 | 110012 20 14
0095334 24 38 | 110012 24 11
0095336 21 29 I 110013 1 45
0095388 21 21 | 110013 2 59
0095388 21 23 | 110013 3 14
I 110013 7 31
100002 13 28 | 110013 7 38
100002 18 9 I 110013 16 21
100002 21 33 | 110013 19 13
100002 25 31 I 110013 20 44
100003 g 11 i 110013 27 37
100003 16 24 I 110013 28 29
100005 14 47 I 110014 20 41
100006 22 9 I 110014 24 42
100006 26 9 | 110016 2 27
100007 10 37 | 110018 13 24
100058 28 14 | 110020 13 2
I 110021 15 25
110001 8 8 | 110022 15 4
110061 28 30 f 1100623 10 23
110002 2 3% | 110023 11 37
110002 5 2b | 110023 15 22
110002 21 18 I 110023 22 26
110002 22 22 | 110023 28 26
110002 25 8 [ 110023 28 12
110002 26 22 I 110024 22 24
110003 11 23 | 110024 26 24
110004 6 38 110025 22 25
110004 8 17 I 110025 26 25
110004 15 12 | 110026 5 35
110004 21 13 ! 110027 5 29
110005 13 15 | 110028 30 32
110007 1 16 110030 22 6
110008 2 44 | 110030 26 6
110008 17 6 | 110031 5 42
110008 22 18 | 110031 g 26
110008 26 18 | 110031 10 44
110009 2 47 I 110031 16 3
110009 3 16 I 110031 22 36
110009 5 10 I 110031 26 36
110009 8 47 i 110033 16 34
110008 9 7 | 110034 22 34
110009 14 16 | 110034 26 34
110009 20 10 I 110035 7 6
110009 22 20 | 110035 8 6
110008 24 20 | 110036 15 7



ITNDEX

Parts Page Ref. Weight! Parts Page Ref. Weightl!
No. No. No. (g) | No. No. No. (=)
110038 4 42 | 120027 1 9
110038 19 28 | 120043 17 2
110039 13 4 I 120049 10 5
110039 16 9 I 120049 11 41
110041 1 35 I 120052 28 21
110041 2 16 [
110041 16 29 | 130001 1 15
110043 2 53 | 130002 2 386
110043 18 6 ] 130003 2 6
110045 1 2 | 130003 3 45
1100435 2 33 | 130003 22 13
110045 18 12 | 130003 26 13
110046 186 8 ! 130004 14 40
110048 1 19 | 130005 15 15
110050 25 4 | 130005 22 32
110054 3 23 | 130005 26 32
110054 8 15 | 130011 14 36
110054 12 15 | 130016 8 19
110054 28 17 I 130020 1 11
1100659 7 17 !
110060 1 21 | 140004 10 18
110072 15 21 | 140004 11 33
110080 24 17 |
110081 15 37 | 150000 5 23
110084 g8 21 [ 150001 8 13
110089 27 33 |
110084 12 38 | 160000 1 30
110100 3 27 [ 160000 5 21
110101 2 61 { 160000 10 19
110101 3 25 I 160000 11 30
110101 13 g I 160000 16 14
110114 10 57 | 160001 2 31
110115 10 58 | 160001 5 31

I 160001 10 47
120001 16 17 I 160001 11 13
120001 20 6 i 160001 12 4
120001 24 6 | 160001 13 18
120001 25 15 I 160001 14 34
120001 27 15 | 160001 18 21
120006 25 24 | 160002 14 4
120009 2 2 i 160003 9 3
120009 14 18 i 160003 10 3
120011 13 42 | 160003 11 4
120013 6 29 I 160003 12 20
120013 9 15 | 160003 13 31
120013 10 11 | 160003 15 2
120013 11 7 l 160003 21 25
120013 16 11 I 160004 5 13
120013 18 22 I 160004 8 21
120013 21 10 [ 160004 15 51
120013 27 20 | 160005 8 2
120015 6 30 | 160005 6 2
120015 7 16 I 160006 10 50
120016 1 49 i 160006 15 42
120017 g 31 i 160007 Z2 56

I
|
|
|
I
I
I
!
|
I
!
I
!
I
I
!
|
!
J
[
i
I
[
|
!
I
[
I
I
I
[
|
I
I
!
!
|
I
|
|
!
|
|
[
|
|
I
|
|
I
[
[
i
I
|

Page = 4

Parts Page Ref. Weight
No. No., No. (g)
160007 5 3
160007 6 3
160007 9 18
160007 11 26
180007 13 47
160007 14 2
160007 15 28
160008 5 32
160021 12 27
160023 6 11
160023 7 40
160024 13 7
170001 2 29
170002 1 40
170003 5 45
170004 3 21
170005 22 2
170005 286 2
170006 22 15
170006 26 15
170009 20 11
170009 25 10
170010 4 38
170010 12 18
170041 8 26
180005 2 32
180006 21 30
180006 25 28
180008 30 42
180009 30 34
180012 12 12
180033 10 35
190004 14 46
180005 2 23
180006 22 8
190006 26 8
190029 21 34
190029 25 32
150037 1 20
190077 10 60
260000 7 15
290029 3 8
300000 10 8
300000 13 25
300000 18 7
300006 g 8
300006 14 15
300100 2 30
300100 4 39



I
[
|
|
|
I
|
I
[

Parts Page Ref. Weightl
No. No. No. (g)
300101 1 39
300500 13 o
310006 7 36
310007 7 34
310009 4 2
310017 16 26
310040 6 14
310068 10 21
310068 11 35
310091 & 49
310093 5 48
320001 19 24
320006 18 4
320010 19 8
320011 19 9
330000 7 22
330001 5 15
330002 13 20
330015 15 49
340000 1 48
340001 13 27
340001 15 13
340003 14 22
340004 5 36
340008 13 10
340014 8 44
340025 15 18
350006 17 13
350009 3 42
390067 1 26
390069 1 6
390140 31
390143 31
390144 31
390145 31
390146 31
390147 31
390148 31
390159 1 .22
910000 30 10
910001 30 T
910003 30 14
911001 30 6
911002 30 5
911006 30 g
911060 30 19

INDEX Page = 5
Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g)
8930052 30 12 | 3100004 1 41
930053 30 13 [ 3100005 1 42
9300585 30 27 I 3100006 2 8
| 31000086 4 20
1070000 27 47 | 3100006 1 33
1070009 27 44 I 3100008 30 33
1070010 27 43 | 3100020 2 4
I 3100021 2 5
1090101 29 11 | 3100022 2 1
1090184 27 25 | 3100026 1 1
1090187 27 41 I 3100027 1 3
1090196 27 40 | 3100030 2 26
1090198 27 45 I 3100034 2 60
1090199 27 46 | 3100036 30 29
| 3100040 1 2%
1091050 27 17 I 3100041 1 28
1091143 25 17 | 3100042 1 23
1091145 28 4 | 3100043 3 31
| 3100044 1 82
1094054 25 19 | 3100046 1 38
1094055 27 38 I 3100050 2 18
1094056 27 27 | 3100051 2 18
1094061 27 48 | 3100053 2 21
| 3100060 18 11
1095007 24 8 | 3100061 18 13
1095008 28 5 [ 3100074 I
I 3100075 3 10
1096024 24 7 | 3100076 3 2z
1096024 25 21 I 3100078 6 34
1096024 27 39 I 3100081 3 561
1096024 28 23 I 3100082 3 26
1096025 17 11 | 3100083 3 24
1096025 27 11 | 3100084 3 20
| 3100085 3 19
1097007 25 20 | 3100088 3 18
1097007 27 26 | 3100090 4 14
I 3100091 4 15
1098012 17 12 I 3100092 4 21
| 3100093 4 Z2
2049401 1 T I 3100094 4 16
| 3100095 4 17
2100137 10 12 I 3100096 4 18
2100137 11 3 | 3100097 4 19
2100176 10 49 I 3100098 4 13
2100259 12 8 I 3100100 4 T
2100265 2 54 | 3100103 14 23
2100288 10 27 | 3100104 14 24
2100444 10 6 I 3100110 8 A8
| +3100113 2 12
2120038 10 38 | 3100120 5§ 18
2120082 11 14 | 3100121 5 12
2120083 11 19 | 3100122 5 8
I 3100123 5 11
3000010 30 46 I 3100125 A 42
| 3100126 & 20



ITNDEX Page = 6
Parts Page Ref. Weight| Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No. (g) | No. No. Neo. (g) | No. No. No. (g)
3100127 5 9 | 3100208 14 29 I 3100305 9 17
3100128 5 5 | 3100209 14 39 | 3100306 g 27
3100129 6 6 I 3100210 14 38 I 3100307 g 24
3100130 5 1 | 3100211 14 27 I 3100309 9 S
3100132 5 7 | 3100212 15 44 [l 3100310 8 12
3100140 13 34 I 3100213 15 38 | 3100328 18 19
3100141 13 37 I 3100214 15 41 | 3100329 18 15
3100142 13 39 | 3100215 15 38 [ 3100330 18 24
3100143 13 41 I 3100216 14 5 | 3100331 19 7
3100144 13 45 | 3100217 14 1 [ 3100332 19 16
3100145 13 44 I 3100218 15 46 | 3100334 19 12
3100146 13 43 I 3100219 15 50 [ 3100342 19 14
3100147 13 30 | 3100220 14 49 | 3100343 19 11
3100149 13 33 ! 3100221 15 30 [ 3100344 18 23
3100150 13 28 I 3100222 15 31 | 3100345 18 14
3100151 13 26 I 3100224 15 33 | 3100349 19 1
3100152 13 12 | 3100225 15 27 i 3100355 13 36
3100153 13 22 | 3100226 15 36 | 3100356 19 4
3100154 13 6 | 3100229 15 29 i 3100357 19 15
3100155 13 23 | 3100231 15 32 | 3100358 19 10
3100156 13 11 | 3100235 14 37 [ 3100370 19 5
3100157 13 13 i 3100241 15 5 I 3100371 19 17
3100158 13 14 1 3100242 15 3 i 3100372 19 20
3100159 13 17 I 3100243 15 1 | 3100383 3 36
3100160 13 19 I 3100245 15 9 I 3100384 3 37
3100161 13 21 | 3100246 15 B | 3100386 3 40
3100162 13 3 | 3100250 7 35 1 3100387 3 41
3100179 15 53 | 3100253 7 33 | 3100392 19 18
3100182 15 20 | 3100254 7 30 | 3100410 13 8
3100183 15 17 | 3100256 7 29 I 3100442 3 44
3100184 15 19 | 3100260 5 3% I 3100490 29 6
3100185 15 16 I 3100261 5 38 I 3100500 22 186
3100186 15 14 | 3100262 5 30 | 3100500 26 16
3100187 15 11 | 3100263 5 24 i 3100501 22 7
3100188 15 24 | 3100264 5 27 | 3100501 26 7
3100189 14 8 | 3100265 5 28 | 3100502 22 3
3100180 14 7 | 3100266 5 39 I 3100502 26 3
3100191 14 10 i 3100267 5 34 | 3100503 22 10
3100192 14 6 | 3100268 5 41 I 3100503 26 10
3100193 14 11 I 3100269 5 44 I 3100504 22 11
3100194 14 12 | 3100270 5 43 I 3100504 26 11
3100195 14 13 I 3100271 5 47 | 3100505 22 12
3100196 14 14 I 3100272 4 43 I 3100505 26 12
3100197 14 17 | 3100272 5 46 I 3100506 22 1
3100189 14 18 I 3100275 6 9 | 3100506 26 1
3100200 14 21 [ 3100280 6 1 I 3100507 22 27
3100201 14 26 I 3100281 6 8 | 3100507 26 27
3100202 14 20 i 3100283 6 10 | 3100508 22 28
3100203 14 28 | 3100285 6 28 [ 3100508 26 28
3100204 14 32 i 3100286 6 32 [ 3100509 22 29
3100205 14 31 i 3100287 6 33 I 3100509 26 29
3100206 14 35 | 3100300 9 2 | 3100510 22 30
3100207 1 12 I 3100301 9 5 I 3100510 26 30
3100207 11 28 i 3100302 g 1 i 3100511 22- 31
3100207 14 33 | 3100303 9 14 I 3100511 26 31



TNDEX Page = T
Parts Page Ref. Weight! Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) | No. Ne. No. (g)

3100512 22 23 I 31012796 20 30 I 3110174 16 20
3100512 26 23 3101276 24 31 I 3110180 17 5
3100513 22 5 t 3101300 15 52 I 3110183 16 22
3100513 26 5 | 3101585 25 23 [ 3110185 1 53
3100514 22 4 l 3101586 25 18 |
3100514 26 4 I 3101587 25 9 | 3117048 8 48
3100515 22 14 | 3101588 25 12 i
3100515 26 14 Il 3101588 25 25 | 3118024 7 11-1
3100516 22 33 I 3101580 25 27 | 3118025 7 11-2
3100516 26 33 | 3101800 28 2 i 3118026 7 11-3
3100517 22 19 [ 3101801 28 7 1
3100517 26 19 | 3101802 28 11 I 3119020 15 35
3100518 22 21 I 3101803 28 6 I 3119021 15 34
3100518 26 21 { 3101804 28 18 |
3100520 21 24 ! 3101805 28 3 [ 3120033 17 7
3100523 21 31 | 3101806 28 9 | 3120157 21 32
3100523 25 29 | 3101807 28 13 I 3120157 25 30
3100524 21 9 | 3101808 28 15 [
3100525 20 9 | I 3150020 4 23
3100526 20 i | 3107303 8 18
3100527 20 40 | 3107306 8 20 | 3151011 24 18
3100527 24 41 | i
31006528 20 39 | 3109200 15 6 | 3160008 1 23
3100528 24 40 I 3109201 15 10-1 [ 3160009 1 24
3100529 20 23 I 3109210 15 10-2 | 3160011 1 8
3100529 24 24 | 3109300 13 1-2 | 3160012 1 B
3100530 22 38 I 3109302 13 1-1 I 3160013 1 18
3100530 26 38 I 3109310 9 25 | 3160014 1 14
3100531 22 17 l | 3160017 1 7
3100531 26 17 | 3110010 2 28 | 3160022 4 26
3100532 21 26 | 3110012 2 37 1 3160023 4 27
3100533 20 5 I 3110014 2 13 I 3160024 4 28
3100533 24 5 l 3110031 16 18 | 3160025 4 31
31006535 20 13 I 3110032 16 4 I 3160026 4 32
3100536 20 12 | 3110033 16 7 | 3160027 4 29
3100538 21 35 I 3110034 16 1 I 3160030 6 13
3100538 25 33 I 3110037 186 2 I 3160032 10 1
31005855 20 22 | 3110038 16 5 | 3160033 10 4
3100555 24 23 I 3110039 16 19 I 3160034 10 2
3100560 22 35 | 3110051 16 186 [ 3160035 10 7
3100560 26 35 | 3110070 2 40 | 3160036 10 10
3100565 22 37 | 3110072 2 41 I 3160037 10 14
3100565 26 37 | 3110073 2 hZ [ 3160038 10 16
3100567 25 14 I 3110108 2 45 I 3160038 11 10
3100567 27 14 I 3110115 2 48 | 3160039 10 15
3100570 23 2 I 3110160 1 34 [ 3160039 11 11
3100571 23 1 I 3110161 2 35 I 3160041 6 23
3100711 28 24 | 3110162 2 3 | 3160049 11 39

I 3110165 16 33 I 3160050 11 40
3101202 20 43 I 3110166 2 15 I 3160051 11 9
3101216 20 3 | 3110169 17 3 I 3160052 10 51
3101216 24 3 | 3110170 16 10 I 3160052 11 43
3101242 27 34 I 3110171 17 1 | 3160054 11 42
3101275 20 28 | 3110172 16 30 | 3160056 11 5
3101275 24 29 | 3110173 16 25 I 3160057 11 6



TNDEREX

Parts Page Ref. Weight!| Parts Page Ref. Weight!
No. No. No. (g) | No. No. No. (g)

3160058 11 8 | 3160138 9 16
3160061 11 16 | 3160140 8 37
3160062 11 17 i 3160144 4 37
3160063 11 21 | 3160145 4 44
3160064 11 12 ! 3160146 19 28
3160065 11 29 | 3160148 19 25
3160066 11 31 | 3160149 19 22
3160070 11 25 | 3160150 19 28
3160071 11 24 | 3160151 19 33
3160073 12 19 | 3160152 19 30
3160074 12 23 | 3160153 19 27
3160076 12 24 | 3160154 18 5
3166077 12 22 1 3160155 19 35
3160080 12 26 [ 3160158 4. 5
3160081 12 30 1 3160163 8 5
3160082 12 28 | 3160164 4 24
3160083 12 35 I 3160165 8 30
3160084 12 16 | 3160166 8 32
3160085 12 1 i 3160167 8 34
3160086 12 3 | 3160168 8 43
3160087 12 32 | 3160173 11 1
3160088 12 7 I 3160185 18 10
3160090 8 24 | 3160180 7 43
3160091 8 45 | 3160191 T 44
3160092 10 30 |
3160095 10 17 | 3161000 20 20
3160096 11 32 | 3161000 24 21
3160097 10 20 | 3161003 24 15
3160097 11 34 | 3161004 24 19
31600988 10 22 | 3161010 28 19
3160098 11 36 | 3161011 28 22
3160099 10 25 |
3160100 10 26 I 3167014 8 16-1
3160101 10 28 | 3167016 8 16-2
3160102 10 29 1 3167018 8 16-3
3160103 10 31 |
3160104 10 33 I 3169000 10 59
3160105 10 48 | 3169916 28 1
3160106 10 52 |
3160107 10 43 | 3200047 3 33
3160108 10 45 | 3200048 3 15
3160109 10 46 | 3200049 6 38
3160114 10 54 I 3200063 4 9
3160116 10 55 1 3200064 4 10
3160117 10 56 I 3200086 10 32
3160120 10 53 I 3200086 16 13
3160122 10 40 I 3200088 T 41
3160123 10 39 I 3200090 T 39
3160124 10 42 I 3200101 T 14
3160128 4 3 l 3200111 7 3]
3160129 4 35 | 3200112 7 20
3160130 4 1 | 3200113 7 24
3160131 8 27 | 3200114 7 19
3160135 8 25 i 3200115 7 13
3160136 4 11 | 3200226 6 16

|
[
I
|
|
|
|
|
!
|
|
|
|
[
|
|
|
!
|
i
|
1
I
|
|
[
!
|
|
1
|
I
|
]
I
|
|
|
!
I
I
|
|
|
|
I
I
l
|
|
|
i
|
[
I
1

Page

= 8
Parts Page Ref. Weight
No. No. No. (g)
3200229 18 3
3200242 29 i
3200252 4 41
3201035 27 13
3201036 27 19
3201037 27 18
3240015 7 25
3240016 T 27
3240026 8 7
3240086 12 14
3240087 12 6
3240091 12 5
4100131 8 28
4109403 1 50
9620631 30 2
9620666 30 22
9620670 30 3
9620673 30 8
9620675 30 11
9620678 30 23
9620679 30 24
9620680 30 25
9620681 30 286
9620688 30 18
9620689 30 4
9620690 30 21
9620691 30 20
9620696 30 1
9620700 30 17
9620703 30 16



Yjamato

PINS Y URERTS
VAMATO SEWING MACHINE MFC. £0,LT0,

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 XEHLEXAEXH4TH4EIZS
TEL(06)6364-1321(K) FAX{06)6365-5176

P/N 9710025(P) No.2
(VCU3711) Printed in Japan 20055;3-1H®



